28763-G01

[E'Z‘Fl =]

extron Company

SERVICE PARTS MANUAL

GASOLINE POWERED CLAYS CAR

STARTING MODEL YEAR: 2003
REVISED 1/2003



SERVICE PARTS MANUAL

GASOLINE POWERED
CLAYS CAR™

TEXTRON Golf, Turf & Specialty Products reserves the right to make design changes without obligation to make these changes on units previously sold and the
information contained in this manual is subject to change without notice.

TEXTRON Golf, Turf & Specialty Products is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material
in this manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311, FAX: 010-1-706-771-4609
TEXTRON GOLF, TURF & SPECIALTY PRODUCTS, P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



GENERAL INFORMATION

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacture date code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.
When servicing engines, all adjustments and replacement components must be per original

vehicle specifications in order to maintain the United States of America Federal and State
emission certification applicable at the time of manufacture.

Page i Service Parts Manual



TABLE OF CONTENTS

§SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ...t ttt ittt e et e v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt t ettt e e ettt e e et i vii
ACCELERATO R ..ottt ettt e e e e e e A-1
AIR CLEANER . . ..\ttt ettt e e e e e e e e B-1
BODY . o ot C-1
BRAKE S ...\ttt it D-1
CARBURETOR AND CHOKE . . . .\ttt ittt ettt e ettt et ettt e e et E-1
CLUT CH ottt it e e e e e e e F-1
DIRECTION SELECTOR. . . ottt ettt et e ettt e e et et e et G-1
ELECTRICAL SYSTEM. .ottt ettt ettt et e e e et e e e e e e et H-1
ENGINE AND MUFFLER. . . oottt ettt et e ettt et e ettt e ettt e et e J-1
ENGINE MOUNTING. . ..ottt ettt ettt e ettt e et e e e e e e e e K-1
FRONT SUSPENSION . .ottt ettt ettt e et et et e ettt e e e et e et eas L-1
FUEL SYSTEM & ittt ittt e et e e e e et e e e M-1
REAR AXLE . . ...ttt et e e e N-1
REAR SUSPENSION . ..ttt ettt ettt e e et e e et e e P-1
SEATING . .ttt ittt et et e e e e Q-1
STARTER / GENERATOR ...ttt ittt e ettt e ettt e e e e e e R-1
STEERING. . . .\ttt e e et e e e e S-1
WEATHER PROTECTION ...ttt ittt et et et e e e e et e e ettt T-1
WHEELS AND TIRES . . ..ttt it ittt et et e ettt e e e ettt e ettt e e e e U-1
SPECIALTY PRODUCTS ..ottt t ettt e ettt e e et e e e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . ..ottt ettt e et e e et e e e e APPENDIX B-1

Service Parts Manual Page iii



Notes:

TABLE OF CONTENTS

Page iv

Service Parts Manual



HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
¢ HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
* Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
* Contains a listing of specialty products and options/accessories

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete number shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Title Title

S

S

.
S Sy
e N
e WN\\MMW
A —
-

Left hand illustration page . )
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

¢ Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual

Page vii



HOW TO USE THE SERVICE PARTS MANUAL

Page viii

Service Parts Manual



Service Parts Manual

Page ix



ACCELERATOR

1 - Includes ltems 3 - 45

RefAcl 11-1

Service Parts Manual

Page A-1



ACCELERATOR

Ref Acl 11-2

Service Parts Manual

Page A-2



ACCELERATOR
To
Carburetor
$ Timing
Belt Cover
on Engine

B
i
©

Existing
Bolt

Accelerator
Cable

RefAcl 11-3

Page A-3

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72717-G01 PEDAL BOX ASSEMBLY (INCLUDES ITEMS 3 -45) ......cccovirereecrre e 1
2
3 25799-G01 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 4 - 7)........ccoe.... 1
4 27844-G01 ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 5 - 8)................ 1
5 15766-G1 OVAL RIVET, 3/16" X 7/18" LGi..cccvrerererererecerrerere e 6
6 27512-G01 ACCELERATOR PEDAL PAD ......ooiiieiieeeee e 1
7 * ACCELERATOR PEDAL ......ooiiitirrererece e 1
8 17838-G1 NYLON BUSHING ..ot e eses s ee e sn e s ne e 3
9 74432-G01 PEDAL PIVOT PIN ...t 1
10 12064-G6 PUSH NUT, 97327 ...ttt e 1
11 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG ...eceecreerirrererere e esee e 1
12 17255-G1 TEFLON WASHER, 5/16" ...t 1
13 10387-G3 COTTER PIN, 3/32" X 3/4" LG ...oee it 1
14
15
16 10385-G4 CLEVIS YOKE (ADJUSTABLE) ......c.eoiiiiierrrerreccrrec e 1
17 00532-G4 NUT, 5/18 - 24 ...ttt e 2
18 72072-G01 ACCELERATOR ROD ...ttt 1
19 17677-G2 SPRING RETAINER, 3/8" ..ot e 1
20 73046-G01 COMPRESSION SPRING .....oeeii it esee e 1
21 17979-G1 ACCELERATOR ROD BUSHING........ccoo it 1
22 17677-G1 SPRING RETAINER, 172" ...t e 1
23
24
25 72716-G01 MICRO SWITCH CAM ... o 1
26 00487-G3 SETSCREW, 1/4 - 20 X 3/8" LG ....eeieieeteeeceeee st 1
27 00550-G4 LOCK NUT, 5/16 = 24 ...t e s ee e sne e s ne e 1
28 25853-G03 PEDAL BOX AND COVER .....ooiiiirirreerrecener et 1
29 01051-G01 SCREW, #8 - 18 X 1/2" LG ..ot 4
30 00684-G6 SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL)}.....ccoooerieiieeeeeeeeee 4

Service Parts Manual




ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 25861-G01 MICRO SWITCH. ... 1
33 01050-GO01 SCREW, #4 - 20 X 5/8" LG ..c.eeieiie ettt 2
34 72201-G04 WIRE HARNESS (PEDAL BOX) ..cooviirrereeie e e 1
35 17313-G1 FLEX LOOM (BULK).....eoiiritecireneinrererere e s eses s ee e sane e esne e AR
36 17618-G1 WIRE TIE ..ottt e s nnn e 2
37

38 72713-G01 ACCELERATOR CABLE ...ttt s 1
39

40 72706-G01 ACCELERATOR CABLE BUSHING .......cccooi et 1
41 72809-G01 COMPRESSION SPRING .....oeeii it esee e 1
42 25727-G02 CUP WASHER, 1/5" ..ottt 1
43 00734-G5 LOCK NUT, #10 - 32 e e 1
44

45 70116-G01 ACCELERATOR PEDAL BRACKET.......ccoriii e 1
46 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ..ccviierieereree e e 4
47 70135-G01 PEDAL PIVOT COVER ...t e 1
48

49 72701-G01 ACCELERATOR CABLE MOUNTING BRACKET ......cocorriirrrcrer e 1
50 26830-G01 LOCK NUT, M8 X 1.25 MM ...t e 2
51 72703-G01 THROTTLE CABLE MOUNTING BRACKET .....ccce it 1
52 26830-G01 LOCK NUT, M8 X 1.25 MM ...t 2
53

54

55 72708-G01 GOVERNOR ARM ...ttt e e 1
56 26830-G01 LOCK NUT, M8 X 1.25 MM ...t 1
57

58 11845-G3 INSULATED CABLE CLAMP, 11/16" ...t 1
59 26830-G01 LOCK NUT, M8 X 1.25 MM ...t 1
60

Page A-5

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ACCELERATOR

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 72055-G01 ACCELERATOR CABLE BRACKET ......oociiiirererrre s eee e 1
62 17618-G1 WIRE TIE .ottt ettt e s e s e e s e 1
63
64 74457-G01 GOVERNOR COVER/DECAL ASSEMBLY (INCLUDES ITEMS 65, 66)............ 1
65 72705-G01 GOVERNOR COVER ...ttt 1
66 24880-G01 LABEL (WARNING - GOVERNOR) ......oociiiiriene e 1
67 00915-G1 BONDED WASHER, 1/4" ...ttt s e 2
68 14601-G11 RIVET, 3/16" X 9/16" LG (ALUMINUM) .......oooririrrecirrecrrre e 2
69
70 72714-G01 THROTTLE CABLE ... .ottt s 1
71 17618-G1 WIRE TIE ..ottt e e e s e 1
72
73 75757-G01 PEDAL GUARD ... .ottt s e s s 1
74 00414-G6 BOLT 1/4 - 20 X 3/4" LGi..ccooiee ettt e 2
75 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 2
76 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 2

Service Parts Manual

Page A-6




AIR CLEANER

1-Includes ltems 2-5

Carburetor

L7
288
LR~

ol

L%

Front of Vehicle

&®

Ref Air 11

Page B-1 Service Parts Manual



N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

AIR CLEANER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72607-G01 AIR CLEANER CANISTER ASSEMBLY (INCLUDES ITEMS 2 - 5) ....ccoceeneeee. 1
2 72598-G01 AIR CLEANER CANISTER ...t 1
3 72599-G01 AIR CLEANER COVER......oo it 1
4 72604-G01 AIR CLEANER LATCH .....oiirire et 2
5 28462-G01 AIR CLEANER DUST COLLECTOR......cociirirreerrre e sreee e 1
6 28463-G01 AIR CLEANER ELEMENT ...t 1
7
8 72592-G01 HOSE (AIR FILTER TO CARBURETOR)......c.cocceiirrieerreerre e e 1
9 11391-G6 HOSE CLAMP, 2 1/8" ... ettt et 1
10 11391-G7 HOSE CLAMP, 1 /16" ...ttt e 1
11 26727-G01 CARBURETOR GASKET ....cocirieerreeererer e rerere e sresssesser e sereseesaresecsnesmeeas 2
12 72739-G01 CHOKE / THROTTLE BRACKET ......oiioiirtirierreerreeresrerees e st 1
13 26728-G01 CHOKE BRACKET ... .ottt e s n e 1
14 72591-G01 CARBURETOR ADAPTER ...ttt 1
15 72151-G01 POV HOSE ...ttt s e 1
16 23726-G11 SPACER, 5/18".....o ettt e e s e 4
17 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......oorcireeee e 2
18 13632-G1 NUT, MB X T ettt s e s s e e e e n e e 4
19 72605-G01 CARBURETOR BAFFLE.......oo et 1
20 72514-G01 STUD, M8 X1 XBIMMLG ..o e e se e e 2
21 26639-G01 BOLT AND WASHER, M8 X 1.25 X20 MM LG .....ccoriii e 2
22 00565-G8 LOCK WASHER, 5/18".....cc et 2
23
24 75878-G01 AIR FILTER BRACKET ....oiririerrecrre et 1
25 12547-G3 BOLT, M8 X 1 X 20MM LG ... i 1
26 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......oorcireeee e 1
27 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 1
28 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LG oottt e 2
29 01110-Go1 WASHER, 1/4" (STAINLESS STEEL) ..c..eoiiiiiieee et 2
30 14390-G4 LOCK NUT, 1/4 - 20 ..ottt st s 2

Service Parts Manual




BODY

- Includes ltems 48 - 53

47

RefBod 11-1

Service Parts Manual

Page C-1



BODY

125 - Includes ltems 126 - 129

FLOOR MOUNT
GUN HOLDER

RefBod 11-2

Service Parts Manual Page C-2



BODY

RefBod 11-3

79 - Includes ltems 81 - 82
80 - Includes ltems 81 - 82

Page C-3

Service Parts Manual




BODY

Foot Rest

112 - Includes Items 113 - 116

5]

=AW\t w/. ||||||||||||||||
A =

QU

Front of Vehicle

BOX COOLER
AND BRACKET

Ref Bod 11-4

Page C-4

Service Parts Manual



N

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 71151-G03 | INSTRUMENT PANEL ASSEMBLY .....vooemeeeeeeeeeeseeeeeessesessesesesesesssesssseeesessenes 1
2 71158-G01 | INSTRUMENT PANEL INSERT (FOUR CUP) .....cooroveeereereeeesereeeesesseeessseecensssenen 1
3 27826-GOT | LABEL (SAFETY) ovvveeeeeeeeeeeeerseeseesseessesssesseessssesesseseseseesssessessseesssesesssesessnsenens 1
4
5 75459-G01 | GLOVE BOX DOORS (BOTH SIDES) ...oorveerreeeeeeerereereeereeseeeessereseeseesseesesenns 1
6 75459-G02 | GLOVE BOX DOOR (DRIVER SIDE) ....ooourveeeeeeeeeeseeseeessesesesseseseesesseeessseeessssenen 1
7 75459-G03 | GLOVE BOX DOOR (PASSENGER SIDE)........cieereeeerieeereeeeeesereesesressesesessenes 1
8
9 T14B8-G™ | COWLouerrioeeeeeeeeseeeeeseeeeeeseee s sseeseesesessees st st seseseeseseseeseseeses e esest s snesenessenen 1
10 | 71413-G01 | SPLASH PANEL ...c.ooeeeeeeeeeeees e seeeseesseessesseeseesssseesssseseseesesesaeseseseeseseesesssene 1
11 71101-G01 | COWL SUPPORT BRACKET ....oveoeoeveeseseeeesseseeeseesesessessseesesereesesessesesesssessesens 1
12 | 71102-G02 | BOLT, 1/4 = 20 X 1/2" LG werueveeeereereeeeeerseesresesessessesssesssseseseesssessesesesseseseeseseseene 3
13 | 71055-G02 | RIVET, 3/16" X 1 1/8" LG (ALUMINUM) ....oreeomeeereeeeeeeeseseeseeseseneseseeeeseneenene 1
14 | 71115:G0T | VINYL TRIM covooeoeeeeeeeee e eee e seesseessesssesseeesss s sseseseesesenaeseseseeseseesens s 2
15 | 71055-G01 | RIVET, 3/16" X 1" LG (ALUMINUM) ....cormvmererreereseeesseeeeseeseeeseesesessesereesesesene 10
16 | 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG vcrrvvveereoeeereeeeeseeeeereeesessesesseesesseesessenes 4
17 | 74443-G01 | LABEL (ANTI-ROLLBACK) coveeueveereeeeeerseeseesseesseeesesseessssesenseseseseeseseseeseseesesesene 1
18 | 35968-G01 | LABEL (TEE HOLDER COVERY) ....mooveereeeeerseeseeeesssseeossssesesseseeesseseseseeseseeseseseene 1
19
20 * SERIAL NUMBER PLATE ...corveeeeveeereeseresseseseeseseseesesssesessesesessssesessesesessesessesens 1
21 . CAPACITY PLATE ... vveeeeeveesseseeesseseaseesessesesesessessaeesessesessssesessssesnseseseseesenesseses 1
22 | 01041-GO1 | RIVET, 1/8" X 13/16" LG crvvverreeereereeeeereeeeseseeeeseseseesseessesesesseeesesssesssseseseeseseseenes 4
23
24 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM)......oveomereeeeeeeereeeeeereseseeseseseeeneseeeeseesesereenes 10
25
26 | 71289-GO1 | NAMEPLATE (E-Z-GO) (OVAL) weorrvvereeeseseeeseseeeeseeeseeseseseesesseessesesesseseseseeses 1
27
28 | 71338-G01 | FENDER FLARE (DRIVER SIDE).......rioeroreeeeremeeeerseeeeeresesrsesesseeosesseseseessseseeses 1
29 | 71338-G02 | FENDER FLARE (PASSENGER SIDE) ... oveeoeeeerseeseerssesseeesesseessesessseseseseeses 1
30 | 71055-GO1 | RIVET, 3/16" X 1" LG (ALUMINUM)........cveereereeeeeeeeeeeseeeeseeeeeesseeesseeessseeeeses e 6

Page C-5 Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.

31

32 | 71510-G01 | UPPER FLOORPAN (FRAME MOUNTED STEERING).......vceeeeereeeeeseenereeren 1
33 | 14601-G11 | RIVET, 3/16" X 9/16" LG (ALUMINUM).........crveeereeenreeeseseeseeeeseeeneeeeeseeneresean 9
34

35 | 70451-G01 | LOWER FLOORPAN........oomoooveerieeemeeeseseeeeeeressesereesesessesesesseseseeseseseseesessesereesene 1
36 | 14601-G11 | RIVET, 3/16" X 9/16" LG (ALUMINUM).........crveeerreenreoseseeseeeeseeeseeeeeseenereseen 7
37 | 70452:G01 | ACCESS COVER.....oveemeeeeeeeereseerereeseseeeesesesseseseseeesesesesesseseeseesessesesseseressen 1
38

39 | 74265-G01 | BUMPER ..ocoooooeeeeeseeeeeeeeeseeeeeeoseseesesesseese oo sessseeseseeesessesesesseseseesessesessene s 1
40 | 74037-GO1 | SPACER TUBE ....oooieeeeseeeseeeeseeeeseeeseeeseeeesesseseseesesess e seseesesesesenseeeeeseeseseseen 2
41 | 19859-G1 END CAP, B/4" .oeoeoeeeeeeereeeeveeeeseeeeseesesessereesseseseesesesseseessessseeseseseeeeseseesereerene 2
42 | 75048-G01 | SPACER, 1/2" o oooooeeeeeeeeeeeseeeseeoeseeeeseseesesessesesessesesesesessesesessesesesesesesseseseeseresene 2
43 | 00570-G2 WASHER, 5/16" .oeooeeveeeeeeeeeeesseeseeeesesseseseesssessesesesseseseseeesseeeseseeseseesseess e sessenes 6
44 | 00905-G8 LOCK WASHER, 5/16" .....coeveeeeseeseeeeseseseeseeesseseseesesessseeseseessseeseseseeeesesseneseeseee 4
45 | 01035-G02 | BOLT, 5/16 = 18 X 2 1/2" LG revveeereerereseeeereeeresserereesesessesesesssseseseseseeeesessesereesene 4
46

47 | 74521-G02 | FRONT BASKET ASSEMBLY (INCLUDES ITEMS 48 - 53)........vovveeeerrerererie 1
48 | 74523-Go1 210 =T YT S 1
49 | 74522-Go1 BASKET MOUNTING BRACKET (DRIVER SIDE)..........romreveeererereeerennene 1
50 | 74522-G02 BASKET MOUNTING BRACKET (PASSENGER SIDE) .......ceeeerereeeree. 1
51 | 00725-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG (STAINLESS STEEL) w....cocorrerreeere 4
52 | 00891-G1 LOCK NUT, 3/8 = 16 ..eeeeveeeeeesveeesenesesesseesseseseeseseseesssessesesessessseesseese e sessenes 4
53 | 71084-GO1 LABEL, FRONT BASKET (WARNING)........cccomrmeeeeeeeeeeeeresrerereeseseneeeesennene 1
54 | 74365-G01 | GUN HOLDER, FLOOR MOUNT w...coooeeveeereeerereseeeseeoesessesereeseseseeeeseseesereesene 1
55 | 70048-G06 | FLOORMAT WITH HORN HOLES (1/8") cooceoueveeeeseeereeeeseseesereseseseeeeeeseessseseen 1
56 | 70440-G03 | SEAT FRAME (FOR SINGLE CABLE DIRECTION SELECTOR).......ccoseveeeennne. 1
57 | 00715-G2 BOLT, 5/16 = 18 X 4/5" LG .u-eeveeeeerereeeseesereseseeseseeseseseseesessesesesessessssesesssserenssen 2
58

59 | 71501-G01 | ROCKER PANEL (PASSENGER SIDE)..........ooveeeereeereeeereseeeereseeeseeeeeesseseseseen 1
60 | 71502-G01 | ROCKER PANEL (DRIVER SIDE) ......coovveeeeeeeeeeseeeseeeeseseeseseeseessesesesseseseeseen 1

Service Parts Manual




BODY

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 15058-G6 RIVET, 3/16" X 15/16" LG (ALUMINUM) .....cccriirrecirreirrrecrnr e 4
62 23726-G4 SPACER, 5/18"..... ettt e e e 4
63
64 71507-G01 SILL PLATE (PASSENGER SIDE) .c.ceoriiiiirrieerreerr e ceessresessne e 1
65 71507-G02 SILL PLATE (DRIVER SIDE)......cocieticrererrire e sreesre s e sn e esne e 1
66 16705-G1 SCREW, 1/4 - 20 X 1" LG (STAINLESS STEEL) ....covriiiririeeeeeee e 4
67 23726-G4 SPACER, 5/18".....o ettt e e s e 4
68 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 4
69
70 70244-G02 SPLASH PANEL..... .ot s 1
71 70245-G01 BATTERY TRAY ...t s 1
72 00715-G2 BOLT, 5/16 - 18 X 4/5" LG ..ccviierieereree e e 8
73 71551-G05 FENDER LINER, EXTENDED (PASSENGER SIDE).......cccocviiieiieeeeeeeeeeeeee 1
74 71552-G05 FENDER LINER, EXTENDED (DRIVER SIDE) .....ccccooiiiiiieeieeeee e 1
75 16816-G2 RATCHET FASTENER, 1/4" X 3/4" LG ...ocei e 8
76
77 74024-G01 SEAT WRAP NOISE SUPPRESSOR ... 1
78 22744-G1 BAGWELL NOISE SUPPRESSOR ..o 1
79 71912-G4** REAR BODY (WITHOUT TAILLIGHTS) (INCLUDES ITEMS 81, 82) .....ccc.c...... 1
80 71334-G0** REAR BODY (WITH TAILLIGHTS) (INCLUDES ITEMS 81, 82)...c..ccccovrnerineenen 1
81 71318-G01 BAGWELL LINER .....ooiii it 1
82 16816-G1 RATCHET FASTENER, 1/4" X 9/16" LG ....corieeee e 26
83
84 71320-G01 ACCESS PANEL ..ottt s 1
85 01107-GO1 SCREW, #8 X 3/8" LG (STAINLESS STEEL) .....oooiiiriieeeeeeeeee e 5
86 71364-G02 T CLIP e e e e 1
87 10570-G12 RIVET, 1/4" X 9/16" LG (ALUMINUM) .....ocovirrirerrecerrecrr e 4
88 10570-G10 RIVET, 5/32" X 9/16" LG (STAINLESS STEEL) .....ccceoovviirrrrrecereeereneees 6
89 18436-G1 PLASTIC DRIVE RIVET, 1/4" X 3/4" LG ....oeiceeeiece et 2
90 71609-G01 SEAT HINGE PLATE ...ttt s 2

Page C-7

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

BODY

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 10570-G11 RIVET, 3/16" X 3/4" LG (STAINLESS STEEL) ...c.ceecovrreirrrcer e 4
92 00559-G8 WASHER, 5/16" ..ottt st nnne e 4
93 71456-G01 NOTCHED REAR BUMPER ........oiiireeee e 1
94 71398-G01 BOLT, 1/4 - 20 X 1 1/4" LG oottt e 4
95 71455-G01 BUMPER PLUG ..ottt e s e 4
96 01038-G01 BOLT, 1/4 - 20 X 1T1/168" LGi...er it 2
97 01042-G01 J-TYPE NUT RETAINER, 1/4 = 20.....cociiriiereeeeeeteeee e e 2
98 71457-G01 BUMPER STAY ...ttt e s e 4
99
100 74532-G01 LABEL (CLAYS CARY) ..ottt et 2
101
102 74126-G01 VERTICAL FRAME SUPPORT (PASSENGER SIDE) .....c.ceevvirierereeecrereenes 1
103 74126-G02 VERTICAL FRAME SUPPORT (DRIVER SIDE)........ccooiiiiieieeeeeeeeceneee 1
104 00427-G4 BOLT, 3/8 - 18 X1 1/2" LG .oie it 2
105 00560-G1 WASHER, 3/8" ...t e s 10
106 11098-G5 LOCK NUT, 3/8 = 16 .ottt s e 10
107 00769-G2 CARRIAGE BOLT, 3/8 - 16 X 1 1/4" LG ..o 2
108 00426-G8 BOLT, 3/8 - 18 X 1" LG . eee ittt s 2
109
110
111 19853-G1 END CAP, 1 ettt s r e 2
112 70361-G01 FOOTREST ASSEMBLY (INCLUDES ITEMS 113 - 116) ..covevieieee e 1
113 74129-G01 REFLECTOR ...ttt e e s e 1
114 74132-G01 LABEL (WARNING) ......eoiriieeirererire e e eses s ee e sene e s nne e 1
115 70362-G01 FLOORMAT ...ttt s s s 1
116 70350-G01 FOOTREST ...ttt e e s 1
117 71093-G01 LABEL (LOAD BED LIMIT WARNING) ...c.cveerirerieerrieerre e e 1
118 75268-G01 SUPPORT TUBE......o oottt e s e san e sne e 2
119 00106-G6 SELF THREADING SCREW, #12 -24 X 3/4" LG ....oovceiereieeeeeeeee e 4
120 19859-G1 END CAP, B/4". ...ttt st e e e e 4

Service Parts Manual



BODY

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
121 20271-G2 HOLE PLUG, 172" ..ottt s e 4
122
123 71048-G01 BOX COOLER AND BRACKET (INCLUDES HARDWARE)........cccevcirverienene. 1
124
125 75109-G02 ASH TRAY KIT (INCLUDES ITEMS 126 - 129) ...coicirreierrecerer e 1
126 27731-G01 ASH TRAY .ot et 1
127 | 27736-G01 GASKET .ttt e s e e e e 1
128 75108-G02 BRACKET ...ttt e s s e s 1
129 00100-G4 SCREW, #10 - 16 X 1/2" LG .eeieeie ettt 4
130
131 74533-G01 GUN HOLDER (SWIVEL MOUNT) (NOT ILLUSTRATED) .....ccceovereirrerecrirennenes 1

Page C-9 Service Parts Manual



Service Parts Manual

BODY

Page C-10



BRAKES

Part of Frame

Accelerator
Pedal
18 - Includes ltems 19, 20
23 - Includes ltems 24 - 27
BRAKES

(VEHICLE WITHOUT BRAKE LIGHTS)

Ref Brk 11-1

Page D-1 Service Parts Manual




BRAKES

RefBrk 11-2

53 - Includes Items 54 - 79
56 - Includes Items 57 - 59

BRAKE PEDAL

(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page D-2



BRAKES

107

108

RefBrk 11-3

106

|

105

104

w0

Front of Vehicle

82 - Includes ltems 84 - 92

83 - Includes Items 84 - 91, 93
84 - Includes ltems 85

86 - Includes ltems 87 - 91

92 - Includes ltems 94, 95

93 - Includes Items 94, 95

100 - Includes ltems 101, 102

Page D-3

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

BRAKES

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.

1 70612-G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 10).cvvereveereeeeerseeseereeessesesesseesesseesesseseseesesessessseeseseseene 1
2 70681-G01 TORSION SPRING ......ooevveeeeseeeseseeeesseseeesseseseseeseseseeseseesessseesessseeseseeensssenes 2
3 70682-G01 PIVOT PIN oot eeveseeseseesesesesesessesesesseseee s eses e sse e seeseseseessseesessseene 1
4 01071-GO1 PUSHNUT, 5/16" veeeoveeereeeveesesesesesesseseesssesesssseesesseesseseseseeseseseessseesesssene 1
5 . BRAKE PEDAL .....cocveoeeeseveesesesesesessesssessesesesseeeses e sse e ssesesesaessseesessseene 1
6 70611-GO1 PARK BRAKE PEDAL ....covoveeeseeeeseseeeesseeseeseeeseeeesesseessesesesseseseseessseesessseene 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 = 10) cvvveemeeveereeeeereeeeseseeeeseesesseesseseseseeseseseessseesessseene 1

8 * SERVICE BRAKE PAD ......coooveveneeeeeseseseeseeeseeseeesresesesseessssesseeseseseeses 1
9 . PARK BRAKE PEDAL PAD..........covmeeveereeereeeseeseeesesseesesseessesensseseseseeses 1
10 | 15766-G1 OVAL RIVET, 3/16" X 7/16" LG vevrrreveeereveeesseseeseesessesesesessesseeesssssessssenes 9
11
12 | 70582-G01 | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL) ... vvereerreereerereeenn 1
13 | 70581-GO1 | FLANGED BUSHING w..coooveeeeereeeseeseeeeseseeeesesseesessesesessesessesesessessseesessseessseseenen 2
14 | 70676-G01 | TORSION SPRING ...oorvvveereeeereeeeeeseeeseerseessesssesseessesseessssesesseseseseessseseeseseesesesene 1
15 | 00643-G1 WASHER, 3/8" w.oveooeeeereeseeereesesesesseseseessseeseseseesaseseasesessssesesseesessesenessesesessesesseses 1
16 | 11098-G5 LOCK NUT, 3/8 = 16 1.rveveereeveeseeereereseeeesesessesesessesesessesesessessesseseseesesessessseesesesone 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20) .....vveereererreerereeenee. 1
19 | 00963-Go1 SPHERICAL NUT, 5/16 = 24 ...ooveoeeevereeeveereeeeeeseeeseeseseseeeseseeeessesesesesseseseenes 1
20 | 11098-G9 LOCK NUT, 5/16 = 24 cvoeooeeveeeeeeeeereeeeeeseeeesesesessesesesseessssesseeseseseessseesesssene 1
21
22
23 | 70969-G03 | EQUALIZER & BRAKE CABLE ASSEMBLY (INCL [TEMS 24 - 27)......ocvvoenn..e.. 1
24 | 28082-Go1 EQUALIZER BRACKET ... vvveeereeeereeeeeseeesseseeessesesesseessesesseeseseseessseesesssene 1
25 | 28083-GO1 BRAKE COMPENSATOR BUMPER.........vvceeeeeesesseeesseeeenseseseseessseesessseene 2
26 . BRAKE CABLE (DRIVER SIDE).......vveereeeeerseeseeesesseesseeeesseseseseessseesessseone 1
27 * BRAKE CABLE (PASSENGER SIDE) ... ....ceveereereeseeeeesseresessessseesessreone 1
28
29 | 01111-Go1 | RETAINING RING, 13/32" (STAINLESS STEEL) c..cormeveeeeereeeseseeeeseeeerssesereseenes 4

Service Parts Manual




BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 | 10386-G3 CLEVIS PIN, 5/16" X 13/16" LG vvverrveeeeeveereeereeeseseesesessesessssesesessesesesseseseeseseseeses 1
31 10387-G3 COTTER PIN, 3/32" X B/4" LG vvveoreveeereeeeereeeseseesesseeesesssesssseessssesenseseseseesenesseses 3
32 | 14443-G2 CLEVIS PIN, 5/168" X 5/8" LGirvveeereveeeseeeeeseeesesessessesesessesesssseeessssesenseseseseesesesseses 2
33
34 | 70601-GO1 | KICK-OFF LINK ... oveereeseeereeeeereesereseseseeseseseesessseesesessssesessesesesseeesessesesesseseseeses 1
35 | 17838-G1 NYLON BUSHING .......vvveeereveeseseeeeseseseesssessesseessesssssseesssseseseeseseseeseseseessseeseseseene 2
36 | 20835-G1 TEFLON WASHER, 3/8" ....eoonvevereeveeeseeseseseeseseseesesessesesesseesesseessssesesessesesseses 2
37 | 00559-G8 WASHER, 5/16" ..ooovveereseeereesereeseeseeessseeseseseesesesessesessesesssseesessesenesseseseeseseseeses 2
38 | 10387-G3 COTTER PIN, 3/32" X B/4" LG vvveoreveeereeeeereeeseseesesseeesesssesssseessssesenseseseseesenesseses 2
39 | 70098-GO1 | KICK-OFF CAM PIVOT ....coooveeeeereeeeseseeesese e seseseeseeeseeessessesesesseesssseseseeseneneeses 1
40 | 10097-Gé FLANGED BEARING «...cooovveeeeeeeeseeeeereseseesesessesesesseeesesseeeseeseseseesesessessseesessseenen 2
41 70587-GOT | KICK-OFF CAM..oorieveeeeeeereeeeeesseeseesesessesesseseessssesesessesessesessesessssesesssessssssesessenes 1
42 | 71215-GO1 | SETSCREW, 1/4 - 20 X 1/2" LGiuuurreveeereeeeseseeeseseseesseeseesssesseesesseessesesesseseseseeses 2
43 | 14134-G4 SPACER ...t veeeeevveeeeetveeeseeseesse e ee e seesesseeeseseesessaeeses s ses e s s e seseseeseneseeees 1
44
45 | 70113-GO1 | ADJUSTABLE BUMPER ... vveceeeeeerereoseseeeeseseeeeseeessesesessesesesseesessesesesseseseeses 1
46 | 11027-G1 LOCK NUT, 5/16 = 18 vvveeeeeeeeeseeeeeeseeseeseseseesssessesesesseeessssesessesesessessseesessseesessseenan 1
47
48 | 70080-GO1 | CATCH BRACKET w..ooooeeeeseeeeereeseeeeeeseseesess e seseseesesesessesessesesesseesessesesesseneseeses 1
49 | 00414-Gé BOLT, 1/4 = 20 X 3/8" LG v.rvvveeeeeveereeeeeerseessereeessesesesseesessessesseseseesesessessseesesessone 2
50 | 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...r.vveeeeeeeeseeeeeseeseseseeseseseessseeseseseene 2
51
52
53 | 70690-G01 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 79)...coeveereeeeerseeeeereeessesesessesesessesesesseseseesesessessseesesesone 1
54 . BRAKE PEDAL .....cocveoeeeseveesesesesesessesssessesesesseeeses e sse e ssesesesaessseesessseene 1
55 | 70611-Go1 PARK BRAKE PEDAL ....covoveeeseeeeseseeeesseeseeseeeseeeesesseessesesesseseseseessseesessseene 1
56 | 70274-Go1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD ......coooveveneeeeeseseseeseeeseeseeesresesesseessssesseeseseseeses 1
58 . PARK BRAKE PAD.........coovveeeeeeeseeeseeseseseeesseseeesesseeessssesessesesessessseseeses 1

Page D-5

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

BRAKES

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
59 15766-G1 OVAL RIVET, 3/16" X 7/16" LGi..ceeireerereerereeereriee e 9
60
61 70258-G02 BRAKE PEDAL PLATE ... .o 1
62 70682-G01 PIVOT PIN oottt e s e san e e s ne e 1
63 70681-G01 TORSION SPRING......ccoirriee ettt e 2
64 01071-Go01 PUSHNUT, 5/168" ...ttt 1
65 00737-G8 SCREW, #10 - 24 X 7/8" LG ..o 4
66 00739-G1 RUBBER NUT, #10 - 24 ... e e 2
67 22362-G3 BRAKE PEDAL STANDOFF ..ot 2
68 27137-G01 CONICAL SPRING ...ttt e s 2
69 11098-G7 LOCK NUT, #10 - 24 ...t e s e e 2
70 10606-G8 MICRO SWITCH. ...t e e 1
71 00957-G1 BOLT, #6 - 32 X 1 1/4" LGttt e 2
72 00559-G5 WASHER, #10 ..ot e 2
73 00559-G3 WASHER, #6 ..ot e e e 4
74 00565-G3 LOCK WASHER, #6 .....ooiirieeirereirre e e eses s ee e sne e esnne e 2
75 00525-G5 NUT, #6 - 32, et s 2
76 13514-G1 SCREW AND LOCK WASHER, #6.........ccceiieiinceene s 2
77 14628-G1 FASTON TAB ..ottt et e ses e e e se e e ene e 2
78 24605-G1 WIRE HARNESS (BRAKE LIGHT) ...cveeireee e 1
79 17618-G1 WIRE TIE ..ottt e s nnn e 3
80
81
82 70793-G01 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 92).........cccecnuee. 1
83 70793-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCL. ITEMS 84 - 91, 93) .............. 1
84 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85)......cccoeiiiiierseeneeeeee e 2
85 * BRAKE SHOE ...t 2
86 27944-G01 BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91)..covoi v 2
87 ¥ UPPER SPRING ...t 1
88 ¥ LOWER SPRING ...ttt e 1

Service Parts Manual




BRAKES

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
89 * PIN s 2
90 ¥ CUP AND SPRING .....ooiiiieiee et 2
91 ¥ ADJUSTER SPRING.......cciiiieie et 1
92 72582-G01 BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95) ........ 1
93 72582-G02 BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL ITEMS 94, 95).......... 1
94 * ADJUSTER ...t e 1
95 * TEFLON WASHER ..o e s se e e 2
96 17083-G2 BOLT, 5/16 - 24 X 1" LGiocciiiei et e 8
97 15126-G1 LOCK NUT, 5/168 - 24 ...ttt 8
98 21809-G1 INNER BRAKE DRUM WASHER, 1 5/16" OD X 1" ID X 1/32" ....evireeere e 2
99
100 21807-G2 BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).....ccccocvierirecennnene 2
101 ¥ BRAKE DRUM ..ottt e 1
102 19862-G2 LUG BOLT, 1/2 - 20 X 1 11/16" LG ..ot 4
103
104 | 24939-G2 SPINDLE CAP ADAPTER.......coii e s 1
105 | 21830-Gi OUTER BRAKE DRUM WASHER ........oooi it 2
106 00518-G8 SLOTTED NUT, 3/4 - 16ttt s 2
107 10387-G1 COTTER PIN, 1/8" X 1 1/2" LGt sserees e e se e 2
108 12091-G1 SPINDLE CAP ...ttt s e s san e sne e 2
109
110 75870-G01 BRAKE CABLE BRACKET (DRIVER SIDE) ......coociiieee et 1
111 75870-G02 BRAKE CABLE BRACKET (PASSENGER SIDE)........cccocerirrenrrencre e 1

Page D-7

Service Parts Manual




Service Parts Manual

BRAKES

Page D-8



CARBURETOR AND CHOKE

A

1 - Includes Items 2 - 17 \/ 16

RefCac 11-1

Page E-1 Service Parts Manual



CARBURETOR AND CHOKE

Ref Cac 11-2

36

See
AIR CLEANER
Section

Service Parts Manual Page E-2



CARBURETOR AND CHOKE

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTy.
1 72558-G05 | CARBURETOR ASSEMBLY (FOR FUJI ENGINE P/N EH35CPG5033)
(INCLUDES ITEMS 2 = 17) ceeeeeeeeeeeeeeesereeseeeeeseeseessesesesseseeseeses s eeeseneesenes 1
2 26646-G07 MAIN JET (#90) ..-veooeeeeereereeeeeeeeeeseseeseseseesesesesseseseeseeeeseseses e sseseeneneesenes 1
3 - CARBURETOR BODY ....coooreeeeeeeeeeeeseseeeseeeeeeesessesseseseeses e seeseeseneenenes 1
4 * PILOT SCREW ...ooeoeeeeeeeeseeeeeeeeeeseseeseee e seseeeesesesesseeesesses e eeseneesenes 1
5 26649-G05 PILOT JET (H46) .veoeeeeeeeereneeeseeeeeseeeeseseseseseeessesesssseeesseesesseeseenenenenes 1
6 26841-G01 PLUG et eeeeeeses s s esee s s s e sese e ses e s e ees e ses e seeseeneneenenes 1
7 72306-G01 GASKET woooeeeeeeeeseeeeeeeeeeseeeeesee e sesese e eseesse s eses s esseeee s seseesenees 1
8 72578-G01 NEEDLE VALVE +..oooeeeeeeeeereeeeeeeeeeseseeseee e seseeesesesesseeeseeeses s eeseneesenes 1
9 - MAIN NOZZLE ....eeeeeeeeeeeereeeeeeeeeeeseseeseseeeseseessesesesseeeeseseses e seeeeeneneesenes 1
10 | 26648-Go1 FLOAT oottt eeeeeeeeeses s seesee s s s e seee e ses e s e seees e ses e seeeeenenenenes 1
11 26840-G01 FLOAT PIN..coeeoeeeoeeeeeeeeseeeeesee e seseeseee e seseeesesesesseeesessesseeseeseneesenes 1
12 | 26843-GoO1 FLOAT BOWL GASKET ....oooeveeeeerereeseeeeeeseseeeseeeseeseeesseeses s eeeseneesenes 1
13 | 26844-Go1 FLOAT CHAMBER .......eoetveeeeeeeeeeeseseesese s sseseseeseessseseses e sseseeneneenenes 1
14 | 26839-Go1 BOWL SCREW ......eoeeeeeeeeseeeeeeeeeeeseseesese e seseessesesesseeesseseses s eenenenenes 1
15 | 26838-GO1 BOWL GASKET «....eooeeeeeeereeeeeeeeeeseseeseee e seseeessseesesseesseseses s eeeseneesenes 1
16 * DRAIN SCREW ....oooeeeeeeereeeeeeeeeeeseseeseee e seseeeeseeesesseeesseeses s eeseneesenes 1
17 | 26650-Go1 VENT TUBE -..cooeeeeeeeeeeeeseeeeeseeeeseseesse e sseseese s seseeses s seseesese s eseneeesnenen 2
18
19
20
21 26646-G08 | MAIN JET (#86) (HIGH ALTITUDE - 3,000 - 8,000 FT) w.veeeorvvereeeerereeeresrn 1
22 | 26646-G02 | MAIN JET (#84) (HIGH ALTITUDE - 6,000 - 10,000 FT) cooeomveeerreeeereererrene 1
23
24
25
26 | 26726-G01 | CARBURETOR MOUNT GASKET......oomireerieeeeeeereesesemsseseeessesessseesseseesss s 2
27 | 72311-G01 | CARBURETOR INSULATOR ....ooiveeeereeereeeeeeeeeeeseseeesesseeseseeesseseseeseesesnen 1
28
29 | 25693-G04 | CHOKE CABLE (WITH NUTS) ceoiverereeeeeeeseseeeeeseseseseseeseesesesessesesseseeeseseenn 1

Page E-3

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 00568-G4 LOCK WASHER, 916"t 1
31 00545-G4 JAM NUT, 9716 - 18 ..ttt s e s e e e 1
32 72155-G01 RETAINER ...ttt e s e s nrn e e 1
33 72154-G01 CHOKE CABLE ADAPTER ..ottt e e se e e 1
34 00544-G4 JAM NUT, 5/16 = 24 ... e s e e e 2

Page E-4

Service Parts Manual




CLUTCH

ice Parts Manual

Serv

Page F-1



N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

CLUTCH

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26952-G01 DRIVE CLUTCH ..ottt e s e 1
2
3 00473-G9 BOLT, 7/16 - 20 X 8 1/2" LG ..ot 1
4 00566-G2 LOCK WASHER, 7/16"..... ittt s e 1
5 25757-G1 PILOT WASHER ...ttt s e 1
6
7 26301-G03 DRIVEN CLUTCH ASSEMBLY (INCLUDES ITEMS 8 - 15) ....cvorieicrre e 1
8 * MOVABLE SHEAVE (INCLUDES ITEMS 9 -10).....cccverrrirerrreeerrenecrenenees 1
9 00979-GO01 SCREW, #10 - 24 X 7/8" LGi..ceceieeeeeeeeec et 3
10 72324-G01 RAMP BUTTON ..ottt s s s e e 3
11 * CAM ettt e e 1
12 24600-G1 SPACER, 1 1/2" ettt 1
13 26304-G01 COMPRESSION SPRING ......ooiiiiiiieicieteeeee e 1
14 * SHEAVE AND POST ...ttt e 1
15 27270-G01 HEAVY DUTY RETAINING RING .......cccoi i 1
16
17 00441-G8 BOLT, 5/16 - 18 X 4" LG ...t 1
18 00565-G8 LOCK WASHER, 5/18".....cc et 4
19 25756-G1 RETAINING WASHER ..o 1
20 72328-G01 DRIVE BELT (SEVERE DUTY) ..oeiiirceereecenrere e e 1

Service Parts Manual

Page F-2




DIRECTION SELECTOR

Top of Seat
Support Panel

Includes Items 2 - 33

1-

RefDsl 11

Service Parts Manual

Page G-1



N

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72721-G01 DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 2 - 33) ....cccceeoevneee. 1
2 74456-G01 DIRECTION SELECTOR BRACKET WITH BUSHING ........ccccviiiienee 1
3 70233-G01 DIRECTION SELECTOR SHAFT ..ot 1
4 72738-G01 DIRECTION SELECTOR CAM......oorriirirrecereriirersee et sne e s 1
5 14390-G1 LOCK NUT, 3/8 = 24 ...t e s ee s e s e 1
6
7
8 72724-G01 NEUTRAL LOCK PIN ..ot e 1
9 72733-G01 COMPRESSION SPRING, 3/8" X 5/8" LGi.....coccieceerer et 1
10 72729-G01 NEUTRAL LOCK LATCH ...t 1
11 00734-G2 LOCK NUT, 1/4 = 28 ...t e s ee e sne e s ne e 1
12 28574-G01 EXTENSION SPRING ......oooiiiiiiicrerree e e sn e e e 1
13 72732-G01 BALL STUD, 1/4" ...t 1
14 00734-G5 LOCK NUT, #10 - 32 e e 1
15
16
17 72736-G01 MICRO SWITCH. ... 1
18 01062-G01 SCREW, #4 - 40 X 1" LGi..eee ettt 2
19 00559-G1 WASHER, #4 ..ot e e 2
20 00565-G1 LOCK WASHER, #4 ..ottt e s ee e sn e s 2
21 00526-G2 NUT, #4 - 40 oo s s 2
22
23
24 73290-G03 REVERSE WARNING BUZZER .......c.oooir e 1
25 01063-GO01 SCREW, #6 - 32 X 3/8" LG ..ot 2
26 25978-G345 18 GA WIRE (RED 7"} ...ttt e s e e s 1
27
28
29 72734-G01 SHIFTER CABLE ... .ot e 1
30 25727-G01 CUP WASHER, 1/4" ...ttt 4

Service Parts Manual




DIRECTION SELECTOR

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 | 72735-Go1 COMPRESSION SPRING, 19/32" X 1" LG eeoreeeveeereeereeeerereseereeseseseresesesnee 2
32 | 74455-Go1 SHIFTER ARM WITH BUSHING .......ccoeeeeeeeeeseeeeeeseeeseeesesseeeseesseeneeseenenes 1
33 | 00734-G5 LOCK NUT, #10 = B2 eeeseseseeeseeeeseeseseseseeessesesessessseeseeens e seenenes 1
34
35
36 | 70227-GO1 | SCREW, 1/4 - 20 X 7/8" LGuuvveeeeeeeeeeeeseeeseeeeresseseseesseessesesessesesesesessseessssessseseen 2
37 | 11027-G2 LOCK NUT, 1/4 = 20 w.ooeeveeeeeeeeeeeseeeeeeesesesveeeeseeseseesesesseeeeseessseeseseseesesessesereesane 2
38
39
40 | 26830-GO1 | LOCK NUT, M8 X 1.25 MM ......coooreeeeeeeeseeeeesseeeeeeseeesseoesesseseseseseneeeeeeseeneseseen 1
41
42
43 | 71205-G01 | DIRECTION SELECTOR HANDLE ........eveeereeeeeeeseeeseeeesesseseseseseneeeeeeseeneseseen 1
44 | 00740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) «..ecveeeeeeeeeeseeeneeeesesseneeesenn 1
45
46
47 | 17618-G1 WIRE TIE wocoooeeeeeseeeeeeeeeeeeseeessees e s se s eees e esese s sees e seseeseseseeess e seenenes 1
48 | 01072:G01 | CABLE CLIP... . oeooeeeeeeeeeseeeseeeseeeeeeseeseeeseeeeseseesesesesess e sessesssesesens s eneseseen 2

Page G-3

Service Parts Manual




Service Parts Manual

DIRECTION SELECTOR

Page G-4



ELECTRICAL SYSTEM

1 - Includes ltem 2
5 - Includes ltems 6 - 10

42

73

See BODY 30

Section

Starter/Generator
Section

6,7,8,9,10

RefEle 11-1

Front of Vehicle

Page H-1 Service Parts Manual




ELECTRICAL SYSTEM

RefEle 11-2

47

BLACK

To F2 On
Starter/Generator

RED

Service Parts Manual

Page H-2



ELECTRICAL SYSTEM

FUSE BLOCK

HORN BUTTON

Front of Vehicle

RefEle 11-3

Service Parts Manual

Page H-3



ELECTRICAL SYSTEM

97 - Includes ltems 98 - 103

RefEle 11-4

Page H-4

Service Parts Manual



ELECTRICAL SYSTEM

Rear
TAILLIGHT . Fender

WHT to BLU/WHT from Harness - Both Sides
BLK to BLK from Harness - Both Sides

RED to BRN from Harness - Both Sides (without Turn Signals)
RED to WHT from Harness - Driver Side (with Turn Signals)
RED to YEL from Harness - Passenger Side (with Turn Signals)

TURN SIGNAL

112 - Includes ltems 113 - 117

RefEle 11-5

Page H-5 Service Parts Manual




ELECTRICAL SYSTEM

CONSOLE INSERT PLATE (WITH POWER OUTLET SHOWN)

148 =

151 - Includes ltems 152 - 156

Front of Vehicle

RefEle 11-6

KEY SWITCH, INDICATOR LIGHT(S), AND FUEL GAUGE

HOUR METER

YELLOW

:

) ()

Solenoid

o

Service Parts Manual

Page H-6



N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 26651-G02 IGNITION PICKUP ASSEMBLY (INCLUDES ITEM 2).....ccooviereeeecceeeeeee e 1
2 26707-G01 BOLT AND WASHER ASSEMBLY, M5 X 0.8 X 1I0OMM LG .....ccccccevvcineeenne 1
3
4
5 26652-G01 IGNITION COIL ASSEMBLY (INCLUDES ITEMS 6 - 10) eeoeevceer e 1
6 * IGNITION COIL....cuiieei ettt e e s e e e ser e e e e sareaeeesnanes 1
7 * LS 0 1
8 * LOCK WASHER ..ottt et st 1
9 * I SR N 1
10 * SCREW. ..ttt e e a e e e e ane s 1
11 13632-G1 NUT, MB X T ettt sttt e e e e e e e s sse e e e e s sneeneeessanes 2
12
13
14 25887-G01 6 GA WIRE (BLACK 8", F1 = A2)..ciiiiieee ettt 1
15 25682-G1 TERMINAL COVER ...ttt ssee st s e e sse e s nene s sae e 3
16
17
18 24775-G* BATTERY, 12V ettt st e e s d e e e s sr e e e e snreaeaesnanes 1
19 00962-G1 BOLT, 5/16 - 18 X 1 1/4" LGi..eeeei ettt ee e stee s svee s s e s sve s s e s e s 2
20 00993-G01 LOCK WASHER, 5/16" (SILICON BRONZE) .......cevvivieerereere s eceee e sreee e 2
21 00994-G01 NUT, 5/16 - 18 (SILICON BRONZE) .......ccceteiiiiiiiiee i eciieee e scinee e sineee e sseeee e e 2
22
23 72101-G01 BATTERY HOLD DOWN.....co e ceer vt vte e seesseee s svee s s e e s s snnae s e s snnes 1
24 00438-G6 BOLT, 5/16 - 18 X 3/4" LGi...co e eeeeee et e stee e e ssee e sne s ssaee s s s e anae e s snee e ees 1
25 00565-G8 LOCK WASHER, 5/16".......ccceteee ettt serte e e siee s e setae e e s sss e e e e s snesneaesnanes 1
26 01110-G03 WASHER, 5/16" (STAINLESS STEEL) ..cociiceiieeeee et 1
27
28
29 27044-G03 GROUND CABLE.....cc ittt ettt rre e s s s e e e s s aeae s s sneeaeas 1
30 25976-G19 14 GA WIRE (BLACK B") ..ttt ittt 1

Page H-7

Service Parts Manual




N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..ecviireriee et s 2
32 11027-G1 LOCK NUT, 5/168 - 18 ...t s e 2
33 26676-G01 FLANGED BOLT, M8 X1 X 23 MM LG ......oiiiiieieenee et 1
34
35 25972-G85 6 GA WIRE (BLACK 23", F2 - SOL)...ctirirreerirererire e ees s 1
36
37 70899-G01 WIRE HARNESS (CONTROL) - SINGLE CABLE DIRECTION SELECTOR ..... 1
38
39
40 17618-G1 WIRE TIE .ottt ettt e s e s e e s e AR
41
42 73049-G01 COVER . ..ttt s e sr e e e e san e ne e 1
43 16469-G1 WASHER, /4" ...t 1
44 00114-G6 SCREW, 1/4 - 14 X 3/4" LGttt 1
45
46
47 73059-G01 ELECTRICAL PLATE ASSEMBLY (INCLUDES ITEMS 48 - 73) ....ccccceiverierneee 1
48 73057-G01 BRACKET ...ttt s e s s 1
49 27739-G01 VOLTAGE REGULATOR ......ooiirieirrercee et e 1
50 00415-G2 BOLT, 1/4 - 20 X 1 1/4" LGi..oeecerirericrererere e e 1
51 11027-G2 LOCK NUT, 1/4 - 20 ..ottt e 1
52
53 27746-G01 IGNITOR ..o s e e ne e s 1
54 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ..c.covverierrreee e 1
55 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi....eoiiiieeieceeeeeee s e 1
56
57 27153-G01 SOLENOID .....eiieireeerrer ettt 1
58 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...ceeecrrererirererere e serseser e e eses s ee e sn e s nne e 1
59 11027-G2 LOCK NUT, 1/4 - 20 ..ottt e 3
60

Service Parts Manual

Page H-8




N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 12914-G2 FASTON TAB, 1/4" X /4" ...t e 1
62 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......cocoeerireeeiee e 1
63 00532-G1 NUT, 174 - 20 et 1
64
65 73446-G01 FASTON TAB, 90° ...ttt ser e e eses s ee e sane e esnesmeeas 1
66 12914-G1 FASTON TAB, #10 X 1/4" ...ttt 1
67 00565-G5 LOCK WASHER, #10 ..oeeiireiier e e s 2
68 00526-G4 NUT, #10 - 32 e 2
69 25978-G56 18 GA WIRE (BLACK 5 3/4") ..ottt e 1
70 22585-G3 IN-LINE FUSE HOLDER .......co ot 1
71 00565-G8 LOCK WASHER, 5/16" ..o e e sn e e e 2
72 00544-G4 NUT, 5/16 = 24 ...t e 2
73 25972-G33 6 GA WIRE (BLACK 24", B+ - SOL) ..ciiiieieeee et 1
74
75
76 22674-G1 FUSE BLOCK ... ottt st s s e 1
77 01041-G01 RIVET, 1/8" X 13/16" LG ...ttt e s e e e 2
78 18392-G1 T5 AMP FUSE ...ttt s e s e e s 3
79
80
81 32860-G1 HORN ...ttt st e s s er e sre e e r e e 1
82 00414-G5 BOLT, 1/4 - 20 X 5/8" LGi...ccieee it 1
83 01110-G01 WASHER, 1/4" (STAINLESS STEEL) ....cocvririirerrrre e 1
84 00654-G2 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...cevrvrieirerieerreerre e e 1
85
86 17318-G1 HORN SWITCH.....cee et 1
87 17318-G2 HORN SWITCH CAP AND NUT ..o e 1
88 27068-G01 HORN SWITCH BOOT ....coiiiirriirre ettt e 1
89 19233-G1 HORN SWITCH LABEL ...t 1
90 71055-G01 RIVET, 3/16" X 1" LG (ALUMINUM) ....ooiiiiiieieeeer e e 2

Page H-9

Service Parts Manual




N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

91

92

93 20209-G3 HEADLIGHT (INCLUDES ITEM 94)......ooiiiiiee e 2
94 00906-G6 SCREW, #10 - 18 X 1" LGt 2
95 74337-G01 JUMPER WIRE (HEADLIGHT) c.oioeiii e 2
96

97 20570-G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 98 - 103).....ccceccvvnerneee. 2
98 20574-G3 TURN SIGNAL LIGHT ..ot e 1
99 00660-G7 WASHER, 1/4" (STAINLESS STEEL).....cccoe et 1
100 20606-G1 WIRE ASSEMBLY ...t et 1
101 00567-G7 LOCK WASHER, 1/4" ...t st 1
102 00532-G1 NUT, 174 = 20 et 1
103 18995-G1 PUSH-ON TERMINAL (MALE) ...t 1
104 | 20574-G5 LENS, AMBER ... oottt 1
105 00118-G5 SCREW, #6 - 18 X 5/8" LGi..oeiieerreeererer s e e se e e 2
106 74056-G01 TURN SIGNAL JUMPER, RED/BLACK (PASSENGER SIDE) ....c.ceccrvrvcrinernen. 1
107 74056-G02 TURN SIGNAL JUMPER, GREEN/BLACK (DRIVER SIDE) ......cccciviiicirceenne 1
108

109

110 32739-G2 TAILLIGHT ASSEMBLY (COMPLETE) .....oriiiirerererererere e 2
111

112 75107-G01 TURN SIGNAL KIT (INCLUDES ITEMS 113 - 117) ceeeeieeeeeeeeeeeeeeneee 1
113 17867-G1 TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 114)| 1
114 21640-G1 TURN SIGNAL FLASHER.........ooiiirrierrcenr e e e 1
115 32307-G3 FLEX LOOM, 3/8 X 8" LGi...oeceircie st 1
116 17618-G1 WIRE TIE ..ottt e s nnn e 2
117 20965-G3 STEERING COLUMN COVER ......ccocririrerreerrecerr e 1
118

119 72228-G01 WIRE HARNESS (ACCESSORY) ..ot 1
120

Service Parts Manual Page H-10




N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM [ PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
121
122
123 | 33639-G03 | IGNITION SWITCH (WITH LIGHTS, INDIVIDUALLY KEYED) .......eereeeereeenenn. 1
124 | 00568-G6 LOCK WASHER, 3/4"......ooeeeeeeeseeeeseeeseeeoseseeeeeeeeeeseseesseesseses e see s esesesenesens 1
125 | 17137-G1 FACE NUT, 3/4 = 20 ...cooeeeeeeeeeoeseeeeeeeeeeeeseeeses e seseeseseseseesseessseeseseessesesseess e 1
126 | 17063-G1 IGNITION KEY (SET) cooreeeeeeeeeeeeeeseeeeseseeeseeeseeseeesseeseeeseeeessseses s sesesenesens 1
127 | 73041-GO1 | WIRE HARNESS (KEY SWITCH) ..o veeeeeeeereeeeseeesereeseeeeseeesesseseseneeenessenes 1
128
129
130 | 73030-G04 | PLATE (FUEL GAUGE AND OIL LIGHT) ...iueoceeeceeseeeseeeeeeeesesseseseneeeneeenes 1
131
132 | 71131-G01 | LABEL (OIL LIGHT AND FUEL GAUGE WITH HEADLIGHTS) ... 1
133 | 21553-G1 FUEL GAUGE ...t seseee e eee st ses s seseseseesseeseseesess e eneesseeees e 1
134 | 23474-G1 INDICATOR LIGHT ..o eeeeeesesseseseeeeseeeees e seeee s sseeseesseseess e sneeseeese e 1
135 | 74311-G01 | HARNESS (OIL LIGHT/FUEL GAUGE) .....ooeereeereeeseeeeseeeeeeeeeeseseseseneeeneesenes 1
136 | 25978-G122 | 18 GA WIRE (RED 6")....voeeeceeereeeeeeeeeeeeeseeseereseseseseeseseesssesesseseeseseeeneseres 1
137
138
139 | 33623-G02 | DRIVE RIVET, 3/16" X 3/8" LG ooerreeeeeeeeeeeeseeseerseeesereeseseesssesesseseeseseeenesseren 2
140
141
142 | 74444-G01 | CONSOLE INSERT ASSEMBLY (INCLUDES ITEMS 143 - 146)......cveeereeenenn. 1
143 | 71077-G03 CONSOLE INSERT PLATE ..o seeeeseseeseeeeseseeseeeseseesseesseeees e 1
144 | 35966-GO1 LABEL (CONSOLE INSERT PLATE)......ecueeeeeeeeeeeeeereeseesseeesseesseeeeseene 1
145 | 71078-Go1 POWER OUTLET (12 VOLT) - eeoeeeeeeeeeeeeeeseeeseseeeseeeeeseeseeeese e seeeseeeees e 1
146 | 14601-G10 RIVET, 3/16" X 7/16" LG (ALUMINUM) +......ooreeeeeeereeeeeeeeseseseneeseneeeneessne 2
147 | 33623-G01 | DRIVE RIVET, 3/16" X 3/8" LG weeoreeeeeeeeeeeeseeseerseeesereeseeeesesessseseseeseseeenesseren 3
148 | 71081-GO1 | WIRE HARNESS (POWER OUTLET) ..oooveveeeeeseeeeseeeeseseeeseeeeeseseseseesseeseeen 1
149
150

Page H-11

Service Parts Manual




N

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.
When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
151 75114-G02 HOUR METER KIT (INCLUDES ITEMS 152 - 156) .....cccooveiirrecrre e 1
152 21573-G1 HOUR METER ...ttt 1
153 74019-G02 HOUR METER BRACKET ..ottt 1
154 00379-G4 SCREW, #10 - 24 X 1/2" LGi..oeere e 2
155 11098-G7 LOCK NUT, #10 - 24 ...t e s e e 2
156 75117-G01 WIRE HARNESS (HOUR METER].......cciciiee et 1

Service Parts Manual

Page H-12




ENGINE AND MUFFLER

N

Part of
Rear
Engine
Mount

RefEmf11

Page J-1 Service Parts Manual



N

ENGINE AND MUFFLER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72650-G02 ENGINE, 350 COC ....ooeeiereee et s e s 1
2
3 26626-G01 TIMING BELT ..ottt 1
4 26630-G01 TIMING BELT COVER .....oiririeerer et e 1
5 26631-G01 TIMING BELT COVER GROMMET.......coiiiiireerire s sreee e 1
6 26678-G01 BOLT, M8 X 1 X A2 MM LG .....coiiiieeee e 3
7
8 26657-G01 IGNITION COIL BRACKET ......oiiiiteciererire e 1
9 26733-G01 SPARK PLUG WIRE SET (2 WITH BOOTS) ... 1
10 25523-G4 SPARK PLUG (NGK BPRSES) ......ooiiiiiicieieeecesee e 2
11
12 26600-G01 VALVE COVER......cooi ettt s 1
13 26719-G01 VALVE COVER GASKET ...ttt et 1
14 26676-G01 FLANGED BOLT, M8 X1 X 23 MM LG ......oiiiiieieenee et 6
15
16 26601-G01 OIL FILLER CAP ...t 1
17 26720-G01 OIL FILLER ‘O’ RING ...ttt sttt 1
18
19 26591-G01 L | I I 1 PSSP 1
20 26710-G01 OILFILTER ‘O RING ...t 1
21 26680-G01 BOLT AND WASHER, M6 X 1 X 12 MM LG ... 3
22
23 XAXXXX-XX CARBURETOR (SEE CARBURETOR SECTION)......ccccvvrrrrie s X
24 26667-G01 STUD, M6 X1 X 105 MM LGi.....ooiiiiiririreirre e e e se e e 2
25
26 72019-G01 MUFFLER ...ttt e e 1
27 25531-G1 EXHAUST GASKET ...ttt s e 1
28 25532-G1 BOLT AND WASHER, M8 X 1.25 X 18 MM LG .....cooiiirrerre e 4
29
30 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 1

Service Parts Manual




ENGINE AND MUFFLER

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16"......oriirrereerr ettt s e 1
32 00642-G8 WASHER, 5/16" ..ottt st nnne e 1
33
34 72555-G01 BREATHER COVER GASKET (THICK)......cccoirrieirreerreerre e e 2
35 72657-G01 INNER BREATHER PLATE (LONG SLOT) ....oiiiirecerrecirrrncree e 1
36 72554-G01 BREATHER COVER GASKET (THIN) ...t 2
37 72658-G01 BREATHER BOX.....ooiiiecreee et s 1
38 72676-G01 OUTER BREATHER PLATE (SHORT SLOT) ...oviiiiirrecerreeerreecser e 1
39 72659-G01 BREATHER COVER ...t 1
40 72680-G01 FLANGED BOLT, M8 X1 X 70 MM LG ......oiiiiiiieeee e 2
41
42 72656-G01 ALUMINUM GASKET ..ottt e e sne e s sessne e e nees 2
43 72655-G01 BANJO UNION ... .ottt st s s s 1
44 72654-G01 BANUJO BOLT ...ttt s s s s s 1
45
46 72653-G01 RUBBER RETURN HOSE (INCLUDES ITEMS 47 - 49) .....ooceiriecreeerereeees 1
47 72677-G01 RUBBER HOSE,6 MM ID X 12 MM OD X 145 MM LG .....coocirciireeeeee 1
48 72678-G01 MESH PROTECTIVE COVER......o e 1
49 72679-G01 HOSE CLAMP ...ttt e e s e san e e s ne e 2

Page J-3

Service Parts Manual




Service Parts Manual

ENGINE AND MUFFLER

Page J-4



ENGINE MOUNTING

Ref Emi 11

Service Parts Manual

Page K-1



N

ENGINE MOUNTING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QY.
1 72010-G01 | FRONT ENGINE MOUNT .......cooeveeeerresseeevereesessssesssessesesseneseseesesessesesessesesesren 1
2 72011-GO1 | REAR ENGINE MOUNT .....coooooorreeeeesseseseeeseeessssesesessesessesessssseeseseesesssesneseson 1
3 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG vvoooesereeeeeeesseseseoeeeesessssesssessessesesssesssssseesesssssssason 4
4 00566-G2 LOCK WASHER, 7/16" ...coveveooeseeeevereeesssresesesseessesessseesesessesesssssseesresessssesessane 4
5 00922-G3 WASHER, 7/18" ..ooooeeeveveeeesseeesessessesseesssesesssssessesesesssesessesesssesesessesessseseneeses 4
6
7 72044-G01 | MOUNT BRACKET ...ocoooeveveeeeisseeeveseesssssesesesssessssesessssssesseressssssnesseressssesesene 1
8 00428-G6 BOLT, 3/8 - 16 X 2 3/8" LGi..ovvooorreeveveersseresesesseesseressseesesessesesssssssessesessesesssene 2
9 00643-G1 WASHER, B/8" ...oooooereeeeeeeesssssesssesssssesssssssssssessssssssessesssssessesssessessnssssessneees 2
10 | 11098-G5 LOCK NUT, B/8 = 16 weeeroeeveeeeeessssseseeeeossssesssessssessssesssssssessssesssssssssssesessssnssasnn 2
11
12 | 70269-G01 | CROSSMEMBER BRACE .......ovveoeeeerineeresesssrensesesesessesessesesesssesessesessssesessenes 1
18 | 72016-GOT | SPACER ... miececeecoseseeeeceeecesseseseesseesessesessssesssesessess s sessessssssssssesssssessea s sneees 2
14 | 00438-G7 BOLT, 5/16 - 18 X 7/8" .. evveveeeeeseseveeeesessesesesessssessssessssseseseesssssssssseseesessessnsasin 2
15 | 01110-G03 | WASHER, 5/16" (STAINLESS STEEL) ...oo.voeecomrereeeeeersseresveresesesereesesesessesesnene 2
16 | 01109-G01 | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......ocevveeerrereseseressesssersseseseressenes 2
17
18
19 | 00430-G4 BOLT, 3/8 - 16 X 4 1/2" LGivvveoverereevereeresssreresessesessesessseesesessesesssssssessesessesessene 1
20 | 15121-G1 WASHER, 1 1/4" X B/8" ..oveooererevevoesesreesssesesessssessesesessesessesessseseressesessssssneeses 1
21 | 72050-G01 | PLASTIC WASHER, 5/8" X 2 1/4" ..oooveeooosreeeeeeesesseeeseoeesessesssssssseseseesessssnsason 4
22 | 72051-G01 | WASHER, 2 1/2" X 5/8" .ooovoeeeeesereeeeeecesssseeeeesesesssnenesessssessessssssssssseesensssnseson 2
23 | 72015-G01 | ISOLATION MOUNT ...oooiveveeeiseeeeveceeesesseeeeesoeeseeseseseesesessesesessesesesseseseesenesnene 1
24 | 72051-G02 | WASHER, /8" ......ooooeooeeeveveeesessseeseseeessssesesessesesessesesessssessesessssnsesessesessssenene 1
25 | 11098-G5 LOCK NUT, B/8 = 16 weeeroeeveeeeeessssseseeeeossssesssessssessssesssssssessssesssssssssssesessssnssasnn 1
26
27
28 | 72719-G01 | ENGINE GUARD........oomoocveeeeeeeseeeeseeeeesssseeeeesoseseesesesessesessenesessnsesessesessesennene 1
29 | 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG vvoooesereeeeeeesseseseoeeeesessssesssessessesesssesssssseesesssssssason 4
30 | oos66-G2 LOCK WASHER, 7/16" ....covoveeeseseeeeeeeesesseseseseseesessssessssssessesesssssesssseesessessnsasnn 4

Service Parts Manual



ENGINE MOUNTING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00922-G3 WASHER, 7/18" ..ot 4
32
33
34 00439-G1 BOLT, 5/16 - 18 X1 1/8" LG .ot e 1
35 01109-Go01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 1
36
37
38 72035-G01 ‘U BOLT, 7/16 - 14 X 3 7/16" X 3 9/16" LG ..oorereereeereree e 2
39 00922-G3 WASHER, 7/16" ..ottt et 4
40 00734-G1 LOCK NUT, 7/18 - 14 ..ottt e 4

Page K-3

Service Parts Manual




Service Parts Manual

ENGINE MOUNTING

Page K-4



FRONT SUSPENSION

14 - Includes ltems 5 -8, 11 - 12 and 15

36

RefFsp 11

Service Parts Manual

Page L-1



N

FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70515-G01 FRONT AXLE ...ttt s e 1
2
3 70535-G02 SPINDLE ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 4 - 8, 11 - 12) i 1
4 * SPINDLE (DRIVER SIDE) .....c.eeiiierirererieerer e snr e sanes 1
5 16623-G1 BEARING ...ttt 2
6 10389-G3 GREASE FITTING, STRAIGHT ...t 1
7 25146-G1 GREASE SEAL ......oiiei ettt 1
8 72590-G01 WHEEL HUB ASSEMBLY (INCLUDES ITEMS 9, 10) ...coiirirreccrire e 1
9 36038-G01 DRIVE FLANGE STUD, 1/2 - 20 X1 3/16" LG....ccoveereeeeeeeeeeeeeee 4
10 50892-G1 BEARING AND RACE ASSEMBLY (COMPLETE) ......cccooviviiiineee 2
11 12093-G1 SLOTTED NUT, 1 - 14 oot 1
12 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..o 1
13
14 70534-G02 SPINDLE ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 5-8, 11 - 12, 15) et 1
15 * SPINDLE (PASSENGER SIDE)......ccccoirrirerrirerrecerreeeser e enee e 1
16
17 12091-G2 SPINDLE CAP ...ttt e s e n e e en e e 2
18
19 01040-G01 BOLT, 1/2 - 13 X 5" LG ittt e 2
20 00571-G5 WASHER, 172" ..ottt e e 4
21 70328-G01 KING PIN TUBE ...ttt 2
22 16982-G1 THRUST WASHER, 7/8" ... oot 2
23 14390-G6 LOCK NUT, 1/2 = 13 ettt s e 2
24
25
26 70630-G01 SHOCK ABSORBER........oooii ettt 2
27 10435-G1 SHOCK ABSORBER WASHER ........cccooniriirreeneereree e et 8
28 10194-G1 RUBBER BUSHING .......ooiiiireerere et 8
29 00532-G6 NUT, 378 - 24 ..ttt e e e e 4

Service Parts Manual



N

FRONT SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 70509-G01 SHOCK ABSORBER BOOT .....eooiiiitiirerer s srerses e s eeesan e csne s 2
31 31539-G1 WIRE TIE .ottt ettt e s e s e e s e 4
32
33 70422-G01 LEAF SPRING (HEAVY DUTY)}.oeiiiirceiereeer e s e 2
34 70163-G02 SPRING PLATE ....c.orece et e e e san e esnesmeens 4
35 00463-G6 BOLT, 7/16 - 14 X 1 3/4" LG ... et 6
36 00734-G1 LOCK NUT, 7/16 = 14 ..ot s e e 12
37 00463-G4 BOLT, 7/16 - 14 X 1 1/2" LG (W/O WINCH RECEIVER)....c..ccvrrieire e 6
38 74255-G01 WINCH RECEIVER .......co st 1

Page L-3 Service Parts Manual




Service Parts Manual

FRONT SUSPENSION

Page L-4



FUEL SYSTEM

Front of Vehicle

To
Carburetor

To Crankcase
Pulse Fitting

RefFsy 11

Page M-1

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

FUEL SYSTEM

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 72231-G01 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 7) c.ooeirreirreree e 1
2 72092-G02 FUEL TANK (FOR ELECTRIC GAUGE / WARNING LIGHT)......cccccevveenene. 1
3 72282-G01 FUEL TANK CAP ..ttt st 1
4 72229-G01 FUEL LEVEL SENDER ADAPTER.......cccoriiererirernee e 1
5 72230-G01 SCREW, #6 - 32 X 1/2" LG ettt 2
6 20048-G2 FUEL LEVEL SENDER (ELECTRIC FUEL GAUGE) ........ccceviviirreeeeee 1
7 72232-G01 SCREW, #10 - 32 X 3/4" ...ttt 5
8
9 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 1
10 00559-G8 WASHER, 5/16" ..ottt st nnne e 4
11 01109-G01 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 3
12 70483-G01 SPACER ...t e e e e 1
13
14 17470-G1 FUEL SYSTEM TUBE, 3 1/4" LG (BULK) ..ot 2
15 18292-G1 CLAMP ...t e e e e ne e e 5
16
17 72084-G01 FUEL FILTER ..ottt s e 1
18
19 72021-G01 FUEL PUMP ...t s s 1
20 00114-G6 SCREW, 1/4 - 14 X 3/4" LG...uerieeireeer et e e 2
21
22 17470-G1 FUEL SYSTEM TUBE, 16" LG (BULK) ......eeiiii et 1
23 11391-G4 HOSE CLAMP, /4" ...ttt s e 3
24
25 27183-G01 PULSE TUBE, 16" LG (BULK) ..ot 1
26 17618-G1 WIRE TIE .ottt ettt e s e s e e s e 3
27
28 22280-G1 VINYL TRIM, 6 1/4" LG (BULK) ..o 1
29 26459-G01 LABEL (UNLEADED GASOLINE ONLY) ...ooiiiiiiiecie e 1

Service Parts Manual

Page M-2




REAR AXLE

28

RefRax 11

21

1 - Includes Items 3 - 30

Page N-1

Service Parts Manual




N

REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 74545-G01 REAR AXLE ASSEMBLY (13.32:1) (INCLUDES ITEMS 3 - 30) ...ccoocvierrerineenen 1
2
3 26823-G01 FLANGED BOLT, M8 X 1.25 X 100 MM LGi.....coiriirir e 7
4 26824-G01 FLANGED BOLT, M8 X 1.25 X 11TOMMLG ......eoiirirr e 1
5 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LG.....ccoooririr e 1
6 72052-G01 FLANGED BOLT, M8 X 1.25 X 130 MM LGi.....cciriiririe e 1
7 26826-G01 LOCK WASHER, 8 MM .....cceiiiiriirerree e e s se e e 4
8 26827-G01 NUT, M8 X 1.25 MM....oiiiii et 4
9 26768-G01 OIL CHECK PLUG ...t e 1
10 26769-G01 GASKET, 8 MM ...ttt e 1
11 26770-G01 OIL DRAIN PLUG ....oitiier ettt e 1
12 26771-G01 GASKET, 14 MM ....oiieirrerr et 1
13 26772-G01 OIL FILLER PLUG ..ottt 1
14 26761-G01 INPUT SHAFT SEAL ...ttt s e 1
15 26762-G01 SHIFTER SHAFT SEAL.....ooiiiee et 1
16 26766-G01 AXLE SHAFT SEAL....oiii ittt e 2
17
18 72058-G01 AXLE TUBE (DRIVER SIDE)....cccoiiiiieeeie ettt 1
19 72059-G01 AXLE TUBE (PASSENGER SIDE) ....cccceiirteie e s 1
20 72056-G01 AXLE SHAFT (DRIVER SIDE}.....c.otrriiirrecerrreerrr e e 1
21 72057-G01 AXLE SHAFT (PASSENGER SIDE) .......cocoiie it 1
22 26814-G01 RETAINING RING ...ttt s s s s 4
23 26811-G01 BALL BEARING ..ottt e s se s ne e 2
24 72260-G01 FLANGED BOLT, M10 X 1.5 X23 MM LGi.....coceriirricr e 10
25 26828-G01 WASHER, 10 MM ...t e 10
26
27 75870-G01 BRAKE CABLE BRACKET (DRIVER SIDE).......cccoccrirr e 1
28 75870-G02 BRAKE CABLE BRACKET (PASSENGER SIDE) .......ccccvrvrreneerrenecrinenees 1
29 72349-G01 DIFFERENTIAL SKID PLATE ...t 1
30 72053-G01 FLANGED BOLT, M8 X 1.25 X 120 MM LGi.....ccoiriiiriee e 2

Service Parts Manual




REAR SUSPENSION

RefRsp 11

Service Parts Manual

Page P-1



N

REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION Qry.
1 74207-G01 HEAVY DUTY LEAF SPRING........cooiiiieiiereeeeree e rser e e ssee s s svee s e s ssvee e 2
2
3 72357-G02 SPRING PLATE ..ottt ettt st e s s e st e e s s asae s e e s ssaeae s sneaaenan 2
4
5 72618-G02 ‘WU BOLT, 3/8 - 18 X 2" X 2 1/8" LG weeerceeeeeerreeeerteercteeesreessee e e seeessene s saeeeenes 4
6 00560-G1 WASHER, 3/8" ... ettt e e e e e s e a e s e s e a e e e e nanneaas 8
7 11098-G5 LOCK NUT, 3/8 = 16 ...eeeeceeieceieecreeerceeeesereessvteee e s ssee e s sveessseee s svee s snnnesnsneessnnes 8
8
9 70291-G01 FLANGED BUSHING .....ccoii ittt ssiee et e e ssee e e s se e ae e sr e e e s nan 4
10 14158-G1 SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG....uoviiii ettt e s 2
11 12262-G1 LOCK NUT, 3/8 = 16 ...eeeeceeieceieecreeerceeeesereessvteee e s ssee e s sveessseee s svee s snnnesnsneessnnes 2
12
13 70291-G01 FLANGED BUSHING .....ccoii ittt ssiee et e e ssee e e s se e ae e sr e e e s nan 8
14 70289-G02 SPACER ... e a e s rae e e ne e raeaaenan 4
15 00665-G9 BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL).....cccevvcereeree e 4
16 70290-G01 SHACKLE PLATE ...t e eceesee e st e sseee e s e e s sna e s see s s e e enene s sneeennns 4
17 11098-G5 LOCK NUT, 3/8 - 16 ...uuiieeiiiiiiieee e es s seieee e s serte e e s stae e e e sestae e e s ssraeeassnseaeeesnanee 4
18
19 70324-G01 SHOCK ABSORBER.........cooiioie ettt s e s e sae e ens 2
20 10435-G1 SHOCK ABSORBER WASHER ..........c.ooiiieeee vttt vee e s 8
21 10194-G1 RUBBER BUSHING ...ttt e 8
22 00532-G6 NUT, 378 - 24 ...ttt st e e e st e e s ra e e e s st e ae e e sannraeeesnan 4

Service Parts Manual

Page P-2




SEATING

Front of Vehicle

\CS

1 - Includes ltems 2 - 9

Ref Sea 11-1

Page Q-1 Service Parts Manual




SEATING

40 - Includes ltems 23 - 29

Front of Vehicle

Handrail

SIDE BASKET

49 - Includes Item 50, 51
50 - Includes Item 51

Ref Sea 11-2

Page Q-2

Service Parts Manual



N

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 71611-G™* SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 2 - 9) ....oovrieerreeirrereceeenees 1
2 ¥ TEE NUT ..ot s e e 8
3 17074-G1 RUBBER PAD. ...ttt s e s e s 2
4 * FLAT STAPLE ...ttt e s san e e s ne e 110
5 * FLAT STAPLE ...ttt e s san e e s ne e 46
6 71012-GO1 VINYL TRIM (SEAT BOTTOM) ..ottt 1
7 71602-G™* VINYL SEAT BOTTOM COVER ....ccoviirriree e e 1
8 * FOAM PADDING (SEAT BOTTOM)....occirricereriirerseeser e sre e s 1
9 ¥ SEAT BOTTOM (WOOD).......oieiee et 1
10
11
12
13 71701-GO1 HIP RESTRAINT (PASSENGER SIDE) ......cocoiiirceree et 1
14 71702-G01 HIP RESTRAINT (DRIVER SIDE)......cccoiiee e 1
15 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cccovrrieerreerre e e 8
16
17
18
19 71610-G01 SEAT HINGE ...ttt e e e se e e ene s 2
20 00720-G08 SCREW, #12 - 14 X 1" LG (STAINLESS STEEL) ...cccovvvrir s 4
21
22 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......c.cocereieneecereeeeeeeee 1
23 * FLAT STAPLE ...ttt e s san e e s ne e 95
24 71752-G01 PLASTIC SEAT BACK COVER ..ot e 1
25 ¥ SEAT BACK (WOOD) ..ottt 1
26 01107-GO1 SCREW, #8 X 3/8" LG (STAINLESS STEEL).....cccociriereeereeeee e 4
27 * TEE NUT ettt s s e e 4
28 * FOAM PADDING (SEAT BACK) ....cotrriererirecrererserer e sre e csnne e 1
29 71753-G** VINYL SEAT BACK COVER ...ttt 1
30

Page Q-3

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

SEATING

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70364-G01 SPACER ...t e e e e 2
32 74111-Go1 SEAT BACK SUPPORT ...ttt e e 2
33 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)..cccuivcireeee e 4
34 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) .....cocovrrierreree e 4
35 01006-G02 BOLT, 3/8 - 16 X 1 1/2" LG cei ettt s e 4
36 00560-G1 WASHER, 3/8" ...ttt 4
37 70113-G01 ADJUSTABLE BUMPER ......coiirire e 2
38 11027-G1 LOCK NUT, 5/16 - 18 .. e e 2
39
40 71751-G** SEAT BACK ASSEMBLY (INCLUDES ITEMS 23 - 29)......c.cocereieneecereeeeeeeee 1
41 75258-G01 SEAT BACK SUPPORT ..ottt e s eeesan e esne e 1
42 00661-G8 BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL)....cccovrrieerreerre e e 4
43 00664-G7 LOCK WASHER, 1/4" (STAINLESS STEEL) ......oorcireeee e 4
44 16705-G6 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ...coreeirieeeee e 2
45 00520-G1 ACORN NUT, 1/4 = 20 .eoeeirireiecrcerre et e s 2
46 19859-G1 END PLUG, 3/4" ...ttt s e e e 2
47
48 71062-G01 BED ASSEMBLY ...ttt s e 1
49 71063-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEM 50, 51)..c.covrie e 1
50 75197-G** SEAT BOTTOM (INCLUDES ITEM 51) .o 1
51 75252-G** VINYL SEAT BOTTOM COVER........cocieie et 1
52 00762-G4 SCREW, 5/16 - 18 X 1 1/2" LG (STAINLESS STEEL) ...ccceirierieee e 2
53 17255-G1 TEFLON WASHER, 5/16" ..o et sne e s e e 4
54 00654-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 2
55 19859-G1 END CAP, B/4". ...ttt st e e e e 4
56
57
58 71064-G01 BED FRONT (INCLUDES MAT)....oooiiceiereeierrerne et s s e 1
59 00661-G6 BOLT, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....ccereiiriereeeeieee e 4
60 00559-G8 WASHER, 5/16" ..ottt st nnne e 4

Service Parts Manual



SEATING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 75193-G01 SUPPORT FRAME. ... .ottt e e se e e 1
62 00438-G8 BOLT, 5/16 - 18 X 1" LG ..ot e 2
63 00559-G8 WASHER, 5/16" ..ottt st nnne e 2
64 11027-G1 LOCK NUT, 5/16 - 18 .. e e 2
65 00440-G4 BOLT, 5/16 - 18 X 2 1/2" LG .ottt s e 2
66 17838-G1 NYLON BUSHING.......oo ottt 4
67 00559-G8 WASHER, 5/18" ...t 2
68 00654-G3 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....ceiveirrieerreree e 2
69 75196-G01 HANDRAIL ...ttt st e e s n e e 2
70 00762-G2 SCREW, 5/16 - 18 X 1 1/4" LG (STAINLESS STEEL) ..ccoceiiiereeeee e 2
71 00664-G8 LOCK WASHER, 5/16" (STAINLESS STEEL) ....cccerriirrerrere e 2
72 00520-G3 ACORN NUT, 5/16 - 18 ...eeiiiiecrcrre et s 2
73 75261-G02 END CAP, 1 ettt s r e 4
74
75 75460-G01 SIDE BASKET (BLACK) ..ottt e e se e e 2
76 00106-G6 SELF THREADING SCREW, #12 - 24 X 3/4" LG ...cccovorir e 4

Page Q-5

Service Parts Manual




Service Parts Manual

SEATING

Page Q-6



STARTER / GENERATOR

tems 2 - 43

tems 3-5

tems 10- 13

tems 18 - 23

tems 26 - 28

tems 33 - 37
tems 41 - 43

1-

9-
17 -
25

32
40

- STARTER/GENERATOR MOUNTING

Ref Stg 11

Service Parts Manual

Page R-1



N

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27065-G01 STARTER / GENERATOR (INCLUDES ITEMS 2 - 43)....ccovriee e 1
2 26870-G01 ARMATURE (INCLUDES ITEMS 3 - 5) ..ot 1
3 26871-G01 REAR BALL BEARING ........ooiiiiei e e 1
4 26872-G01 FRONT BALL BEARING ......c.cooiiirrie e 1
5 26873-G01 BEARING HOLDER ......coooiie e 1
6
7
8 26875-G01 FIELD COIL ..ottt e s e s s s 1
9 26876-G01 INSULATING BRUSH ASSEMBLY (‘F’) (INCLUDES ITEMS 10 - 13)........... 2
10 * U e e e s s e e e e e 2
11 * LOCK WASHER ...ttt 2
12 * WASHER ...t s e e 2
13 * INSULATOR ...ttt e s e s 1
14 26877-G01 POLE CORE SETSCREW.......co it 4
15 26878-G01 FRONT COVER ...ttt e s e e sne e s ne e 1
16 27879-G01 REAR COVER ...ttt s e 1
17 26880-G01 TERMINAL ASSEMBLY (‘A’) (INCLUDES ITEMS 18 - 23)....cccccivieecierneens 2
18 * TERMINAL ...t 2
19 * INSULATOR ..ottt s 2
20 * INSULATOR ..ottt s 2
21 * WASHER ... e e s 4
22 * LOCK WASHER ..ot 4
23 * NUT e e 4
24
25 26881-G01 BRUSH HOLDER ASSEMBLY (INCLUDES ITEMS 26 - 28) ..........ccceevenee. 1
26 26658-G01 BRUSH ... e e 4
27 26882-G01 BRUSH SPRING ......ceoiireeie e 4
28 26883-G01 BRUSH CONNECTOR.......cocoi i 2
29
30 26884-G01 KB e e e e e 1

Service Parts Manual




N

STARTER / GENERATOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QY.
31 * PULLEY ..o seees e seseseees e esesesesesessesesesseseseseseneeeesessenes 1
32 | 26886-GO1 BRUSH AND PULLEY HARDWARE KIT (INCLUDES ITEMS 33 - 37)........ 1
33 - NUT oo e eeseees s eeseses s e s e seeseseseesenes e seeneseeeesenesseees 1
34 * LOCK WASHER .....cooorevecseeseoeeseeeeseesesesseseeseesesessesseesseeseeseseseesssesneoes 1
35 * Yoy 1= A 3
36 - SCOREW e eeseeeeseseeseseseesesessesese s seese e sesens e sene s 4
37 * Yoy 1= A 2
38 | 26887-GO1 BRUSH 1 COVER....coueveeeeeeeveeeereseseseeesseseseesssesesesessesesesseseseseseseesesessenes 3
39 | 26888-GoO1 BRUSH 2 COVER.......ooveeeeeeseeeeeeseseseesseesseseseesesesesseessesesessessseesssese e seesenes 2
40 | 26889-GO1 HOUSING HARDWARE KIT (INCLUDES ITEMS 41 - 43) ......cccovmeerrecre.. 2
41 * =10 N SO 2
42 * LOCK WASHER .....cooorevecseeseoeeseeeeseesesesseseeseesesessesseesseeseeseseseesssesneoes 2
43 - WASHER ... eeeeeeeeeeeeeeeeseeeeeeeseeesseeeseseeeeseesesesessesessese s seessseeeeseesese e 2
44
45
46
47 | 00938-G4 IO R ARV Ec D & Sl K T 1
48 | 00560-G3 WASHER, 1/2" ..oooooeeeeeoeeeeeeeeeessees oo seeseseseessees e seeseseseseees oo seeseseesseess e seenenes 2
49 | 00566-G3 LOCK WASHER, 1/2" ovveeoeeeeeeeseeeereeseseesereseseeseseesesesessesesseseseoessessseesesssserenssen 1
50 | 00533-G1 LU R 2 T TSSO 1
51
52 | 28617-GO1 | STARTER/GENERATOR ADJUSTER.......oommmeeesieereeoesoseeseseesesesseesessessseeseen 1
53 | 00544-G5 | JAMNUT, 3/8 = 16 ceoommrveeeeeeeseeereeeeressseeessesesesseseseeseseseesesessesesesseseseesesessesereesene 1
54 | 00532-G5 LU T T T SO 1
55 | 00560-G1 WASHER, 3/8" ....ooooeeeveeeeeeeeeeesseeseeeesesseseseessees e sesseseseseeesseeeseseeseseeseeess e sessenes 1
56 | 12064-G4 PUSH NUT, 5/16" ... eeeeeeeeeeeeeeeesseseeeesesesseeeseseeseseesesesesseeessese s seesssseeessesesesaen 1
57
58 | 26414-G01 | STARTER/GENERATOR BELT ....vomeeooeeeerneeremesesesseoesesseseseseseseeeesessesereesene 1

Page R-3

Service Parts Manual




Service Parts Manual

STARTER / GENERATOR

Page R-4



STEERING

1 - Includes ltems 2 - 34

2 - Includes Items 3 - 6
20 - Includes ltems 21 - 28
36 - Includes ltems 37 - 48
45 - Includes Iltems 46 - 48

iCe

Front of Vehicle

15

Ref Str 11-1

STEERING SHAFT AND COLUMN

RACK, BELLOWS AND TENSIONER

Page S-1

Service Parts Manual




STEERING

IDLER, TIE RODS AND MOUNTING

20 68 @foﬁ

é\ To Driver Side

? Front Spindle
4

81 - Includes ltems 82 - 84
85 - Includes Items 86 - 88

Ref Sir 11-2

Mg@

To Passenger Side
Front Spindle

Service Parts Manual

Page S-2



STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 70723-G02 STEERING BOX ASSEMBLY (COMPLETE) (INCLUDES ITEMS 2 - 34) .......... 1
2 75364-G01 STEERING HOUSING (INCLUDES ITEMS 3 - 6) ...ccceviieriienee e 1
3 ¥ SLEEVE BEARING ......oioeie et 1
4 * SLEEVE BEARING .......ooiiiere e e e 1
5 * FLANGED BEARING ......oocirrierri e e 1
6 10389-G3 GREASE FITTING, STRAIGHT ... 1
7
8 00426-G6 BOLT, 3/8 - 16 X 3/4" LGi...oeeeirrererirererere e e ee s e csne e 2
9 18456-G1 GREASE FITTING, 90°....ciiiiiereeeteeeeeeie s eseec e sessssss s e sasassnanns 1
10 70177-G01 RACK GUIDE COVER........co ettt s 1
11 70225-G01 GASKET .ttt e s e e e e 1
12 70178-G01 COMPRESSION SPRING .....oeeii it esee e 1
13 70179-G01 RACK GUIDE..... ..ottt e s 1
14 11391-G1 HOSE CLAMP, 1 5/16"..... oo 1
15 70041-G01 RACK COVER ...ttt et e e 1
16 11391-G1 HOSE CLAMP, 1 5/18".....oi it e s sn e e e 1
17 70183-G01 BELLOWS. ...ttt s s e s 1
18 11391-G5 HOSE CLAMP, 13/16" ...t 1
19
20 70724-G01 STEERING GEAR KIT (INCLUDES ITEMS 21 - 28) ....oeererceireeeereeenees 1
21 70717-GO1 GEAR PINION ...ttt e 1
22 15112-G1 BALL BEARING ..ot 1
23 70190-G01 EXTERNAL RETAINING RING ......ooiiirrecerr e 1
24 70718-G01 STEERING RACK ... ittt e e 1
25 70192-G01 RACK BALL END ...ttt s 1
26 00544-G8 JAM NUT, 7/16 = 20 .ottt e s e s 1
27 18456-G1 GREASE FITTING, 90° ... uiereeeeeerereresiseseeresssessesesessssesesesesesssssssessssses 1
28 70466-G01 RETAINER......o o e e 1
29
30 70184-G01 IDLER ..ot e e e e s 1

Page S-3

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

STEERING

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 70216-G01 THRUST WASHER, 1 1/2" ..o e 1
32 70195-G01 THRUST WASHER, 7/8" ...ttt 1
33 00734-G6 LOCK NUT, 7/8 = 9.ttt 1
34 00798-G8 COTTER PIN, 5/32" X 1 3/4" LG ..o 1
35
36 70360-G01 STEERING SHAFT/COLUMN KIT (INCLUDES ITEMS 37 -48) ......cccvvvereerneee 1
37 14322-G6 STEERING SHAFT ...t 1
38 70558-G01 COUPLING ..ot et 1
39 00550-G1 LOCK NUT, 1/4 - 20 ..ottt e 2
40 70227-G01 SCREW, 1/4 - 20 X 7/8" LG ....oeeieee ettt 2
41 70223-G01 GASKET .ttt e s e e e e 1
42 00876-G2 BOLT, 3/8 - 16 X 1 1/4" LG WITH PATCHLOCK ......ccoiri e 3
43 00878-G1 LOCK WASHER, 3/8" ... ettt 3
44 70466-G01 RETAINER ... .ottt e s e e 1
45 28633-G01 STEERING COLUMN KIT (INCLUDES ITEMS 46 - 48).....ccoooevrerercrenernne. 1
46 * STEERING COLUMN ...ooiriiiirie e e e 1
47 28569-G01 STEERING COLUMN BUSHING .........ccoooiirienee e 1
48 01022-G01 SCREW, #6 - 20 X 5/16" LGi...cceeieeeeeeceeeeee e 1
49
50
51 00470-G4 BOLT, 7/16 - 20 X 2 1/2" LG .ottt 1
52 00734-G3 LOCK NUT, 7/16 = 20 ..ot 1
53 01033-G01 BOLT, 7/16 - 14 X 1 1/4" LG WITH PATCHLOCK ......ovoirreirrere e 2
54 00566-G2 LOCK WASHER, 7/16"..... ittt s e 3
55
56
57
58 71146-G01 STEERING WHEEL ..o e e e 1
59 71949-G01 HUB COVER ...ttt et s 1
60

Service Parts Manual

Page S-4



STEERING

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
61 71147-G01 | STEERING WHEEL COVER ...oommiveoeeeeesseeeeeseeeeeeseesesessesesseseseseesesssessseesesessenen 1
82 | 71047-GO1 | LABEL (E-Z-GO) coomreeeseeeeessereeeseeseeeeeseeesese e seseseessesssesssessesesesseesseseseseeseseseenes 1
63
64 | 14390-G2 LOCK NUT, 5/8 = 18 ..rvvveereeeveereeeeeeseeeseeseeessesesessesesesseesssssssesseseseeseseseessseesesssone 1
65
66
67 | 70904-G04 | TIE ROD ASSEMBLY (INCLUDES ITEMS 68 = 72) ....couvvereresereeessererseseeesesnenn 2
68 | 70855-G03 THREADED ROD (10 1/8" LG eeureveeeeeeeereereeeseeseseseesessesessseeseseseesesssesessenes 1
69 | 70902-Go1 TIE ROD END (LEFT HAND THREADS) .....vcooeeveeereereeeesesereeseseeeeseneeensssenes 1
70 | 01069-GO1 JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).......eveveeereeereseecenssrenes 1
71 70902-G02 TIE ROD END (RIGHT HAND THREADS) ... vvvereveeererereeseeeseseeeseessesesens 1
72 | 01069-G02 JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ......veeereeerereecenesnenes 1
73
74 | 00734-G1 LOCK NUT, 7/16 = 14 crvveeeeeeeeseeeeeeseeseeseeeseeessesseeesesseeesssseeesseseseseesssessess s sssssenan 4
75
76
77 | 50209-G2 CASTELLATED NUT, 7/16 = 20 c..ecreveeereeeeereeereeesseseeeesesseeesssseeessssesnseseseseeseseseeses 1
78 | 10387-G2 COTTER PIN, 3/32" X 1" LG erevveereeeeeeseeeeeseeesesessesseeesessesessssesessssesnseseseseesesesseses 1
79
80
81 | 27205-Go1 | TIE ROD END (LEFT HAND THREAD) (INCLUDES ITEMS 82 - 84) ................ 1
82 | 50641-G1 RUBBER BOOT .....cvceeeeveeeeeeeeseseseeseeessesssesseessssesesss e ssesesesaessseseessseesesssene 1
83 | 50209-G2 CASTELLATED NUT, 7/16 = 20 c.veuovveereveereeereereeeseesesesseeeseseeeesseseseseesesessenes 1
84 | 18434-G3 JAM NUT, 9/16 - 18 (LEFT HAND THREAD) ...vvveeeereeeeereereseseeeeseseeeenesneees 1
85 | 27205-Go2 | TIE ROD END (RIGHT HAND THREAD) (INCLUDES ITEMS 86 - 88)............... 1
86 | 50641-G1 RUBBER BOOT .....cvceeeeveeeeeeeeseseseeseeessesssesseessssesesss e ssesesesaessseseessseesesssene 1
87 | 50209-G2 CASTELLATED NUT, 7/16 = 20 c.veuovveereveereeereereeeseesesesseeeseseeeesseseseseesesessenes 1
88 | 18434-G4 JAM NUT, 9/16 - 18 (RIGHT HAND THREAD) ......oovvvererereererereseresessesenens 1
89 | 10389-G3 GREASE FITTING, STRAIGHT ..corveeeeeeeereeereeeeseseeeeseseeessseeesessesesseseseseeseseseeses 2
90 | 10387-G2 COTTER PIN, 3/32" X 1" LG erevveereeeeeeseeeeeseeesesessesseeesessesessssesessssesnseseseseesesesseses 4

Page S-5

Service Parts Manual




Service Parts Manual

STEERING

Page S-6



WEATHER PROTECTION

14 Front of Vehicle

(Passenger

DETAIL D Side Shown)

(REAR)

1 - Includes items 2 - 20

\C ¢

" 2,3
RN (Driver Side Shown)

DETAIL A

DETAIL B
(Outside Tubing

15 5 OnSunTop)
@%«m& \///

16
17 7
Front of Vehicle
RefWea 11-1 9 DETAILC
Q} (FRONT)

Page T-1 Service Parts Manual



WEATHER PROTECTION

Ref Wea 11-2

Strut
24

Setscrew

REAR VIEW MIRROR
23 - Includes ltems 24 - 26

37

WEATHER ENCLOSURE

Front of
Vehicle

e

28 - Includes Items 29 - 35

Service Parts Manual Page T-2



WEATHER PROTECTION

N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
1 75123-G01 | SUN TOP KIT (INCLUDES ITEMS 2 = 20) ..eeoreveeeeveeeseereeresesesesessseessseeeseseenes 1
2 75074-GO01 REAR STRUT (DRIVER SIDE)....cceoveeesreeeseeeeesssseessesesessesesessessseesessseene 1
3 75074-G02 REAR STRUT (PASSENGER SIDE) ....ceuevveeeeeeeereeeeessesesessesesessessseesessseone 1
4 00665-G5 BOLT, 3/8 - 16 X 1 3/4" LG (STAINLESS STEEL) ...cveereveereereeeerseseeesesn 4
5 00679-G1 WASHER, 3/8" (STAINLESS STEEL) ....veoeveeereereeereereseseseseeseseseesesesesessenes 18
6 00771-G5 NYLON WASHER, 3/8.....c.vvveeereeeereseeeesssessesseessesssessesessesessseseseseessseesessseene 4
7 00891-G5 LOCK NUT, 3/8 = 16 .e.rveeereeeeesesereeseseesesseessesesessesesesseessesesseeseseseessseesesssene 10
8 19853-G1 END CAP, 1" .ooooeeeeeeveeereeeeveseseseesesessesesessesesesseseses e ses e seeseseseessseesesssene 2
9 75125-G01 FRONT STRUT ..o eeeeeeseveseseseesesessesssessesesesseesssseesse e sseseseseessseesessreene 1
10 | 01035-Go1 BOLT, 5/16 - 18 X 2 1/4" LG vverrreveereneererseessesseessesesesseeessesssesseseseseessseesessseene 4
11 00905-G8 LOCK WASHER, 5/16" ..corvvveeerevereseeeerseessesesessesesesseessesesseeseseseessseesesssene 4
12 | 75048-GO1 SPACER, 1/2" e seveseseeseesseseeseseseeseseseasesessssesesseeses e seesesesesseneseeses 2
13 | 00879-G1 LOCK WASHER, 3/8" ....correveeeeeveeseseseeseseseesssessesesesseessesesesseseseseesssesseseseenen 4
14 | 27604-Go1 SUN TOP .ot s eveeees e ss e sesesessesese s eeesseeeses e ses e sseseneseeseseseenes 1
15 | 00674-Gs BOLT, 3/8 - 16 X 5" LG (STAINLESS STEEL) vv.eeureveeeeeeeereereeersessreesesereene 2
16 | 18716-G1 YYo= = TS 2
17 | 00653-G1 WASHER, 3/8" (STAINLESS STEEL) ..vveceeveeereereeereereseeseseseeseseeeeseseeessssenes 2
18 | 00665-G3 BOLT, 3/8 - 16 X 2 1/2" LG (STAINLESS STEEL) ....vvereeeeereereeeerseseeesesenn 2
19 | 00665-G6 BOLT, 3/8 - 16 X 2" LG (STAINLESS STEEL) vvveeurvveeeeeeeereereeersessreesesesene 2
20 | 24647-G1 SPACER, 1/4" w.eeoeeeeereeeeeeseseereeesseseeseseseeseseseasesessesesesseeeses e seesesesesssneseeses 2
21
22
23 | 19528-G2 REAR VIEW MIRROR KIT (INCLUDES ITEMS 24 = 26) ......evvveoeereeeerereecenssrenes 1
24 | 19496-G1 REAR VIEW MIBROR ....ooorveeeeveereeeesereeesssesesseesessesesseseseseesesessessseesessseene 1
25 | 19502-G3 SUPPORT BRACKET .....ovveeeeeeesseseeeseeseseseesesessesesessesseessss e sssseseseesssessesens 1
26 | 19527-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL) v.evemrveeeeeeeersererersereeersenes 1
27
28 | 71966-G01 | WINDSHIELD KIT (LEXAN) (REQUIRES SUN TOP KIT)

(INCLUDES ITEMS 29 = 35).....ueveereeeereeeererseessesesesseesssseesesseseseesesessessseeseseseone 1
29 . WINDSHIELD w..vecoeveeeeeseeeseseeese e sse e seeseseseeseseseeseseesesssesesseeseneeenensenes 1

Page T-3

Service Parts Manual




N

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

WEATHER PROTECTION

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G™* Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
30 EGWHC12 SASH, 26" LG ..ot 2
31 EGWHS12 SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ccevririeeieeeee 2
32 EGWHW12 WASHER, 1/4" (STAINLESS STEEL).....cccoe et 4
33 EGWHG13 RUBBER GROMMET ......oooiiiiireerr e s s 2
34 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL)....cccccvevrerie e 2
35 EGWHL14 LABEL (SAFETY) oottt 1
36
37 75492-G01 WEATHER ENCLOSURE (3 SIDED) ..cccoooeiiiceriecreree e e 1

Service Parts Manual

Page T-4



WHEELS AND TIRES

o

1 - Includes Items 2, 3, 4

(Style of tire may differ from tire shown)

Page U-1

Service Parts Manual




WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G™* Indicates consult Customer Service Department for additional information.

ITEM

PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 28442-G04 SILVER WHEEL AND TURF SAVER® TIRE ASSEMBLY
(INCLUDES ITEMS 2, 3, 4) c..eirrereerrereceie et s e AR
2 28442-G02 TIRE, 20 X 10 - 10 TURF SAVER®.........oooeeeceeeee ettt 1
3 15172-G03 WHEEL RIM, SILVER (4 LUG) ..ottt 1
4 11657-G1 VALVE STEM ..ottt e e 1
5
6 14723-G1 LUG NUT, 172 20 ...ttt s e AR

Service Parts Manual

Page U-2




WHEELS AND TIRES

N

Page U-3 Service Parts Manual




SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual

Appendix A-1



SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
HIGH RESISTANCE SPARK PLUG WIRE SET .......oooiit it sn e e sree s s 26733-G02
CLUTCH PULLER (DRIVE) ...ttt sttt es e csne st et e e e san s e s s s ese e s e s nnese s s nesemenesensane 19779-G2
I e o | I e I ] PP 27111-GO1
CURRENT INDICATOR ...ttt ettt s s e e e s re e e e e e s e e e e e e s e e e nenne e nanensrnesaeenas 16489-G2
DIGITAL MULTI-METER ...ttt sttt s s s s e s re e e e e sr e s e e s e e e e e e e e nnee e 27481-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ...ooiiiie ettt st nne e 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) ..ot scenir et et eesre st s e ssee e e srn e sane s snesoesnesoes 18753-G1
COMPRESSION TESTER ..ottt r e sne e e s e e s e e san e e s ane s e snesmesanesnenanees 72524-G01
FEELER GAUGE ..ottt e st n et s e s e e san e e s nesr e e nesres 72525-G01
TACHOMETER ... ettt e e s e e e e e st e e e e e st e aesbe e saee s eeeesee e e s e e eneeere e e s neeneernnes 72526-G01
ENGINE OIL PART NO.
4 CYCLE ENGINE OIL, 5 GALLON (19 LITER) «..eeeiirereiicreriere e et se e s e e 25730-G03
4 CYCLE ENGINE OIL, 12 QUART CASE ... .ottt e s s 25730-G04
4 CYCLE ENGINE OIL, 1 QUART BOTTLE (950 ML} ..ttt s 25730-G06
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN ......coorriiiiriierre et 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ..........ccooi et 28432-G01
PEN 3 OUNCE (89 ML) - WHITE ...ttt se s s s e s e e sr e e s e e s 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW ......oi ittt 28432-G03
PEN 3 OUNCE (89 ML) - ORANGE .......coctiiritiirerr et s s e s s e se e e e sen e 28432-G04
PEN 3 OUNCE (89 ML) - STEEL BLUE PEARL .....otiiriiicrire et et e s ee e sr e s e 28432-G**
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) .......cociirri e 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN .......ooiiiiiiee s 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE ..........cocooiiiieeeeeeee e 28140-G15
AEROSOL 12 OUNCE (360 ML) - WHITE ...ttt s e s s e 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........irriiirreererice et 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE .......ccccoiirtiiirerrrre e e e eeesr e s ane s e e snesnesanees 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL .....occi it 28140-G**

Appendix A-2

Service Parts Manual



SPECIALTY PRODUCTS

MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® - WHITE ....corrvveemreeeereeeeeeseseeeeseeeseeseessseesesseesesseseseeseseseesesessessseesesssesessseesessenes 28166-GO01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) «....ccorveeerereeernereresseseseesseeseeseesesesesseseseseens 28433-GO1
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......veeeeveeeeeeeerseseeesseseseeseseseeseseseesessenes 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .....ccoeveereeseeeesesseesseseessesesesseseseseessseesessseesssesessssenes 75500-GO1
CARBURETOR & CHOKE CLEANER, 15 OUNCE (440 ML) SPRAY .....cooirveeersereeensesesessessseessseseessseseessseseens 75501-GO1
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ......vovceeveeeeseseeeseseseeseseeesssessessesesesssseseessssseessesesen 75502-GO1
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....corvveereeeeerseeeeeseesesessesssessesssessseseeseesesesessssessseens 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....vvverevereereeeeereeserereeseresneeen 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID ........eeoeveeeeeeeereeveoeeeerereesesereseseseeseneenes 75505-G01
BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........v.eceereeeeseseeeessseseessseessseseressesens 75506-GO1
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER ........ovvveesereresenercessnsenes 75507-GO1
MULTI-PURPOSE VALUE PACK ....vceceveveeeseeeeseseeeessseseesseessesssesseeesssseessesesesseseseseesssesssssseesssesesessssesessssessesens 75508-GO1

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

» CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



Notes:

SPECIALTY PRODUCTS

Appendix A-4

Service Parts Manual



OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual

Appendix B-1



ITEM

ASHTRAY KIT
BOX COOLER AND BRACKET KIT
DIFFERENTIAL GUARD
FRONT BASKET
GLOVE BOX DOOR
GUN HOLDER (FLOOR MOUNT)

GUN HOLDER (SWIVEL MOUNT) .

HOUR METER KIT
REAR VIEW MIRROR KIT
SOFT ENCLOSURE
SUN TOP KIT
TURN SIGNAL KIT

WINDSHIELD (POLYCARBONATE)

OPTIONS/ACCESSORIES

KIT NO.

Appendix B-2

Service Parts Manual

COMMENTS

See BODY

See BODY

See REAR AXLE

See BODY

See BODY

See BODY

See BODY

See ELECTRICAL SYSTEM
See WEATHER PROTECTION
See WEATHER PROTECTION
See WEATHER PROTECTION
See ELECTRICAL SYSTEM
See WEATHER PROTECTION



EZG0O)

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	FrontCover.ps
	

	Models.ps
	
	

	Table of Contents.ps
	
	

	How to Use.ps
	
	
	
	
	

	Accelerator.ps
	
	
	
	
	
	

	Air Cleaner.ps
	
	

	Body.ps
	
	
	
	
	
	
	
	
	
	

	Brakes.ps
	
	
	
	
	
	
	
	

	Carburetor-Choke.ps
	
	
	
	

	Clutch.ps
	
	

	Direction Selector.ps
	
	
	
	

	Electrical.ps
	
	
	
	
	
	
	
	
	
	
	
	

	Engine-Muffler.ps
	
	
	
	

	Engine Mounting.ps
	
	
	
	

	Front Suspension.ps
	
	
	
	

	Fuel System.ps
	
	

	Rear Axle.ps
	
	

	Rear Suspension.ps
	
	

	Seating.ps
	
	
	
	
	
	

	Starter-Generator.ps
	
	
	
	

	Steering.ps
	
	
	
	
	
	

	WeatherProtection.ps
	
	
	
	

	Wheels and Tires.ps
	
	
	

	Specialty Products.ps
	
	
	
	

	Options-Accessories.ps
	
	

	Rear Cover.ps
	


